jamato

Parts List

HIGH SPEED OVERLOCK STITCH MACHINE
WITH VARIABLE TOP FEEDER

AZF8000G

MODELS & DEVICES

AZF8020G-10 AZF8000G AZF8003G-10
AZF8025G-10 AZF8026G AZF8026G-10
K2 € B3 CH20 SCI10

N7 VUHATI SEHING MACHINE HFE. CO,LTD



NR=YVANDRFA

DK=Y YU A MFAZFB020G-Y5-10,Y6-10(F A RE M EREAETINICLTA SAMEERELTWET,
HE1~16EEFTEFIVELH LU TVWET,

BE17T~YTETI., AEEEEELE L TVWET,
NR=YVZAMCREHEINhTWBR N —OTEFREXAREXBERDLTWEY,
JIRT75ICRIBLTHSIHFR, BRFOY1ITY,

S ODFE (Parts No. ORHCERENTWET, )
[ 1EMEOA—YIRAMCHLT, SEZEBREEREBRERDPLTWVWET,
[ ] AiZIAParts No. RURIEDOTIR
€ FED/NR—Y ) A MMIRL T, SEEMENEERRVEFILERDLTWES,

BREXOEBOZ R

Y ZON—Y YR MIEEHITTWAESRE SEXOBE, Parts NoFIAE, 2150210 THAWVWLET,
v 0020004038 &1E. 0020004320004 T ZEXTE W,

W IPF1—THEXORGEHBELRIEHASETE .,

HH., CONR—VUZAMDESHERIT. RO EEIWIEENBDEITOTTHRETIWL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZF8020G-Y5-10, Y&-10 with Flat Knife.
The items from No.1 to No.16 contain the standard model.

The following items included No.17 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width,

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
v When placing an order for the parts fromthis Parts List, please clearly state the Paris No.
(eg.2150210) which you require so that we can deliver the correct Parts to you,
¥ When the Part No.is "0020004" , please place an order for the part by showing "0020004"
or “20004" .
Y When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice,



Contents | B

MISCELLANEOUS COVERS(1) HIR—B%(1) 1
MISCELLANEOUS COVERS(2) HR—ER(2) 2
MISCELLANEQUS COVERS(3) Hx—B%(3) 3
MISCELLANEOUS THREAD EYELETS 8 BfR 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS TWMRCT v a1BFE 5
NEEDLE BAR DRIVING MECHANISM HERE 6
KNIFE DRIVING MECHANISM A Z G 7
PRESSER FOOT MECHANISM T 8
TOP FEED MECHANISM(1) EXVUEBE0) 9
TOP FEED MECHANISM(2) EXV#BE(2) 10
TOP FEED MECHANISM(3) ERYU#BE(3) 11
UPPER LOOPER DRIVING MECHANISM L —sctRs 12
LOWER LOOPER DRIVING MECHANISM FIL—icigiE 13
FEED DRIVING CONTROL MECHANISM A% U S SRS 14
FEED DRIVING MECHANISM RUSE 15
LUBRICATING MECHANISM faihies 16
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8000G AXARUY7EFIERHBR 17
AZF8003G-10 EXCLUSIVE PARTS H7EFNERASES 18
AZF8025G-10 EXCLUSIVE PARTS HY7EFLERES 19
AZF8026G EXCLUSIVE PARTS H7EFLEREE 20
& AZF8026G-10 EXCLUSIVE PARTS HI7EFLEREBS 21
K2 DEVICE K2 3iE 22
C DEVICE C¥E 23
B3 DEVICE for AZF8003G-04-10, 8020G-X4-10 B3XE 24
CH20 DEVICE(1) for AZF8000G-04 CH20%iE(1) 25
CH20 DEVICE(2) for AZF8000G-04 CH20%E(2) 26
CH20 DEVICE(3) for AZF8000G-04 CH203%iE(3) 27
4 SC10 DEVICE SC10%i&E 28
& EXTRA PARTS(1) : BrE#on(1) 29
& EXTRA PARTS(2) BiE#on(2) 30
MICELLANEOUS SUPPORTING BOARD Z7iRBE R 37
THREAD STAND RILA 32
WARNING LABEL BEIRI 33
LIST of MAIN SPARE PARTS FEHRZVA 34

INDEX E ] 35




AZFBOOOG



MISCELLANEOUS COVERS(1)
L

FIK—BIR (1)

1

RefNo Parts No. Description m A Amt. Req
1 21000086 Cloth Plate JOX7L—hk 1
2 2150210 Cloth Plate(Lower) 2OA7L—N(TF) 1
3 2100014 Rubber Cushion JOR7L—THRAE 1
4 001123 Washer Twiv 5
5 00cG44 Spring Washer A7V Tovy 3
6 110045 Screw(M4-0.7 x 12) =7 3
7 2100011 Cloth Plate Eccentric Bushing IFxtEyTvia i
8 160001 Screw(M4-0.7 x 4) =8 1
9 2100012 Collar(4 X 9 X 6mm) Ho— 1
10 003637 Screw(1/8-44 X 25) Jlat 80 1
1 2150015 Cloth Plate Spring FORT L R Itx 1
12 110012 Screw(M4-0.7 X B) B3 2
13 100001 Lock Nut. AvZ2+wvhk 1
14 110031 Stop Screw(M4-0.7 X 12) A bwiRpy 1
15 0020004 Qil Cap AANFrwT 1
16 0020005 O-ring{P28) ouwsy 1
17 2100053 Top Cover Ehn— 1
18 110016 Screw{M4-0.7 X 15) 1Exy 6
19 2150026 Top Cover Gasket N PACTARE 3% 1
20 2100884 Oil Reservoir Gasket WISy Y 1
21 2151054 [2100863] Oil Reservoir W 1
22 006816 Screw(1/4-24 x 8) jl=37 4
23 0032879 OilReservoirRubberCushion(Black) BriR T L(E) 3
24 0033627 OilReservoirRubberCushion(Green} BRI A (15) 1
25
26 2100875 Oil Reservoir Positioning Bar R T EIERS 4
27 300004 Washer Ty v 4
28 120017 Screw{M5-0.8 X 15} ry 6
29 0020137 Drain Hole Seal FAGE 1
30 Q05075 Drain Hole Screw(3/8-24 x 8) iRy 1
31 ‘
32 21510566 [2100004] Wind Guide Plate FELZE Pl 1
33 110013 Screw{M4-0.7 % B) =4 2
34 300043 Washer Twiy 2
35 2049401 Serial Number Plate HE7L—h 1
36 000726 Rivet [l i 2

AZFR0D00G



AZFB000G



MISCELLANEOUS COVERS(2)
.

HN—EFR(2)

2

Amt. Req

RefNo Parts No. Description m A

1 2160014 [2150016] Side Cover flEAh /I — 1

2 110013 Screw(M4-0.7 X 8) Exy 5

3 110013 [110001] Screw(M4-0.7 X 8)[M4-0.7 x 54] Exrz 1

4 2160018 Eye Guard Holder FAH— R 1

5 170032 Screw(M4-0.7 X B) kxs 1

6 000010 Conical Spring Washer MRV v iy 2

7 2150125 Eve Guard FAA—-R 1

8 110076 Screw(M3-0.5 X 6) =Ry 2

9 000444 Washer AT 2
10 2150023 Needle Bar Oil Defender gtiEmRT 1
11 110012 Screw{M4-0.7 X 5) = 4
12 2150024 Needle Bar Oil Seal HE—I 1
13 190015 Screw({M14-2 x 6) Ry 4
14 2150025 Logo Plate AT<9—71& 1
15 110106 Screw{M4-0.7 x 8) IR/ 2
16 390170 “AZF-G" Logo Mark AZF-GOI~N—% 1
17 390165 Brand Name Plate(68mm)(Green) S84 (=) 1
18 390166 Brand Name Plate(83mm)(Green) BEAR (&) 1
19 2100538 Front Cover Latch Spring HREF 1/ — 5 v FIR 1
20 0024446 Front Cover Hook BREEAN—T v 1
21 001203 Screw(9/64-40 x 45) R 1
22 0020016 ‘Front Cover Hinge Pin i e PA 78 o 1
23 003637 Screw(1/8-44 x 2.5) kY 2
24 2100024 Front Cover(Right) BB H/8— 1
25 0024095 Front Cover Hinge Spring CICE VA =B RAe S 1
26 2151055 [2100855] Front Cover Hinge Gl R TAC 1
27 2100534 Chip Guard(Openable) MEE iR 1
28 110003 Screw(M3.5-06 X 6) i) 2
29 2129420 Model Plate(Green) R (HR) ]
30 @@ ————= Threading Chart(See the Table) RBVETHRER) 1
31 2100856 Front Cover Latch EIEE A A A o 1
32 110054 Screw{M3-0.5 x 3.5) IRy 2
33 2120062 Rear Cover Support #AHI—TFA 1
34 110045 Screw{M4-07 X 12) ERE 1
35 2120055 Top Feed Dog Bar Rear Cover ExEUERIIN— 1
36 001123 Washer Ty 2
37 2120141 Top Feed Dog Bar Qil Receiver, C. Set XY &% () 1
38 2120053 Top Feed Dog Bar Oil Receiver ExEUEHET 1
39 2120138 Oil Receiver Rubber(Large) W= TLR) 1
40 .2120139 Qil Receiver Rubber({Small) A TLUN 1
41 2120098 Qil Receiver Fixing Plate IR 1
42 110045 [110013] Screw(M4-0.7 x 12){M4-0.7 X 8) =37 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(7F) BAR 2 S SO BRI A (' — YRR S, BimEESU)2BAMsE {HEn,

Parts No. Parts No.
Models Threading Chart Models Threading Chart
AZF3000G 390650 AZF8020G 390651
AZF8003G 390650 AZF8025G 390651
AZF8000G-2 390651 AZF8026G 390651
AZF8003G~12 390651

A7FB000G



AZF8000G



MISCELLANEQUS COVERS(3)
]

HIX—BEHR(3)

3

RefNo Parts No. Description m & Amt. Req
1 2120063 Feed Mechanism Cover U EAI— 1
2 2120588 Feed Mechanism Cover Gasket pe I W PR A 1
3 110048 Screw(M4-0.7 x 10) =37 ' 5
4 2100047 Rubber Cushion 18 A (1) 1
5 2110027 O-ring(P52) ovuvs 1
6 2110026 Ball Bearing Holder RFYFRI 1
7 110013 Screw{M4-0.7 x 8) IExY 10
8 2100318 Fan Cover il A 1
9 110012 Screw(M4-0.7 x 5) IEx3y 2

10 150004 Screw(M4-0.7 x 6) WEx3 1
11 2100961 Seal Plug E 2
12 2150022 Pushbutton Tyaky 1
13 2100861 Oil Seal FHA I 1
14 0033024 Retaining Ring AbwZVyy 2
15 0068517 Pushbutton Spring PARZE A S 1
16 330008 Seal Plug = 1
17 330000 Seal Plug £ 1
18 2150017 Fabric Guide Plate HERR 1
19 110064 Screw(M4-0.7 X 8) =) 2
20 2100918 Tail Cover Gasket BHI—Iy x> 1
21 2100037 Tail Cover #BHhIN— 1
22 2150069 [0036518] Seal Plug B 1
23 2100873 Ball Bearing Housing NI T 1
24 2100874 Ball Bearing Housing Gasket NG TRy %y 1
25 130003 Screw(M4-0.7 X 7.3) jl= 3
26 0020218 Top Feed Shaft End Cap b3V #him 1
27 0020051 Seal Plaug g 1

AZFBO00G



AZF8000G



MISCELLANEOUS THREAD EYELETS
"

4

RefNo Parts No. _ Description m % Amt. Req
1 2160122 [2100063] Thread Guide Plate HRERNIR 1
2 110013 Screw{M4-0.7 X 8) xS 2
3 0024084 Thread Tension Spring Cap HREBT /A F vy /(L) 4
4 0024083 Tension Spring Bushing HEAFH v SEY IEX 4
5 0024157 Lower Looper Thread Tension Spring TFIL—/CR#ETF/NR 1
6 0020118 Thread Tension Spring Retainer RATF/RE P v I(F) 4
7 000178 Felt bk 4
8 0031111 Tensicn Disc FHEEFM 8
9 o001 77 Felt bk 4

10 190016 Tension Post(Short) RBFECE) 4
11 0032962 Tension Disc Eyelet RATFERE 3
12 0032952 Upper Looper Thread Tension Spring LJIL—/CREEF/UR 1
13 0032971 Needle Thread Tension Spring AT IR 1
14 0024156 Needle Thread Tension Spring ERFATF/IR 1
15 2150116 Tension Disc Eyeletfor Needle Thread &R FTAERE 1
16 2150030 Oil Centainer SPE>Y 1
17 2150031 Qil Container Plug 55 1
18 310105 Felt SPZz)b 1
19 2150032 Felt Holder SP7x/ BT 1
20 110013 [110012] Screw{M4-0.7 X 8)[M4-0.7 x 8] IERY 1
21 2150124 - Needle Thread Eyelet Holder B TR 1
22 110001 Screw{M4-07 X 5.4) IR 3
23 2150115 Needle Thread Eyelet{Right) B (R) ]
24 006035 Screw(9/64-40 X 7) = 1
25 000644 Spring Washer AFV T Ty v 1
26 000322 Nut Fwk 1
27 2150114 Needle Thread Eyelet(Left) #H%IE (L) 1
28 2160019 Needle Thread Pull-off g5y 1
29 110073 Screw(M4-0.7 x 7.5) xR 1
30 000653 Knock Pin VRS Y B
31 2150111 Thread Retainer Plate Support ~INRATFIR 1
32 2150112 Thread Retainer Plate JERFO 1
33 2150132 [2150113] Thread Retainer Spring ANGATFM/AFR 1
34 170049 [170046] Screw{M2-04 X 4)[M2-04 x 4] xRy 1
35 2150027 Looper Holder Cover W—REHIR— 1
36 1100089 Screw({M4-0.7 X 8) I 1
37 0093303 Looper Driving Shaft Oil Seal — 1S8R A L2 —) 1
38 2100229 Looper Holder Cover Spacer(Rubber) JL—/{BAN—Z—1f 1
39 2150119 Looper Thread Eyelet{lLeft) IL—)CRIE () |
40 110035 Screw(M4-0.7 x 10) xRy 3
41 2150123 Thread Eyelet Support FRIBR TR 1
42 2150120 Lower Looper Thread Eyelet TIL—IHRkE 1
43 2150121 Upper Looper Thread Eyelet Lill—IkE 1
44 000014 Washer Ty 2
45 110026 Screw(M3-05 X 6} I a0 2
46 0022215 Looper Thread Pipe S/ Cr S 2

AZF8000G






MISCELLANEOUS CRANKSHAFT & BUSHINGS

TWMECTvVaEE D

Amt. Req

RefNo Parts No. Description m A
1 2150214 Machine Pulley Tv7—l 1
2 160007 Screw{M6-1 X 6) =82 5
3 2110181 Qil Cooling Fan BET F 1
4 160001 Screw{M4-0.7 X 4) i) b
5 2110184 Wave Washer BRI w iy 1
6 2110183 - Mechanical Cil Shield BRIy 1
7 3100131 [00S3090] Crankshaft Ball Bearing{Right) R—=ILXRT7 V) 2 75 1
8 2120026 Bearing Adapter NP YT Zr 1
9 2150086 Oit Pump Driving Worm A —L 1
10 2150038 Crankshaft Bushing v ia 1
11 2150100 Crankshaft DIy T 1
12 2100111 Crankshaft Counterweight NS RATTA - 1
13 110036 Screw{M3-0.5 x 6.5) xR 2
14 160027 Screw{M3-05 x 3) ERY 5
15 2100872 Crankshaft Ball Bearing{Left) R—ILRF Y7 (E) 1
16 2150039 Crankshaft Bushing WNTwa 1
17 2120076 UpperKnifeDriving ShaftBushing(Right} EXARE7 v 3 2 (E) 1
18 2150043 UpperKnife - Feed BarDriving ShaftBushing £ X X - #UEE7 v 2
19 2100117 Upper Knife Driving Shaft Qil Seal EAZEA =N 1
20 2150049 Needle Bar Driving ShaftBushing (Right) ##&& > > 287 v a2 (H) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #¥&7 5> 87 v > 2 (¥r) 1
22 003636 Cap Screw(5/16-32 X 3.5) BExy 1
23 000526 Gasket AGTE D2 1
24 2150040 Needle Bar Bushing(Upper) gt 7w 25 (k) 1
25 310109 Oil Wick SIS 1
26 2150041 Needle Bar Bushing(Lower) HETvI a2 (T) 1
27 2150046 UpperlooperDrivingShaftBushing({Front) EJL—/317 v 2 1 (5i) 1
28 2150047 UpperLooperDrivingShaftBushing(Rear) LJL—/ 87w 2 1 (%) 1
29 2100272 Looper Driving Shaft Oil Seal L—iEA - =) 1
30 2150044 Lower LooperDriving ShaftBushing{Front) TJL—/ &7 v 2/ 2 (&) 1
31 2150045 LowerLooperDriving ShaftBushing(Rear) TIL—/S81 7w & 2 () 1
32 2150042 Feed Bar Driving Shaft Bushing(Left) #*U#7 v a(h) 1
33 2150069 Seal Plug ES 1
34 2100098 Control Lever Shaft Bushing EUEES LIS v 1
a5 2150050 Needle Bar & Needle Bar Bushing, C. Set #t# - &7 v 3 2 () 1
36 2100642 Needle Bar #His 1
37 2120030 Top FeedDriving ConnectingRod Spacer LE3XY[Ow RR~—1 1
38 2120074 Top Feed Shaft Bushing(Right) EEVESMT v a{h) 1
39 2120075 Top Feed Shaft Bushing(Left) EEVET v a2k 1
40 2120071 VerticalMotion &RockerShaftBushing(Right) £ - #i# 7 v > 2 (7)) 2
41 2120073 Vertical Motion Shaft Bushing(Left) EEY FTa# S v alk) 1.
42 0093303 Qil Seal A= 1
43 2120072 Top Feed Rocker Shaft Bushing(Left) U gi#E~7T v k) 1

AZFB000G



AZFBODOG



NEEDLE BAR DRIVING MECHANISM
|

SHERR

6

RefNo Parts No. Description m A Amt.Req

1 2110252 [2150105] Needle Bar Driving Connecting Rod HiEOQY R 1

2 120049 Screw(M4-0.7 X 18} = 2

3 2100144 Needle Bar Driving Connecting Rod Pin #t&7 S > £ ]

4 160002 Screw{M4-0.7 x 5) il 37 1

5 2100946 Needle Bar Driving Lever HEIS IR 1

6 1200086 Screw{M6B6-1 X 12) Sy i

7 2100137 Collar(12 x 20 x 10mm} hZ— 1

8 160003 . Screw{M5-0.8 x 5) il 374 2

9 2150052 Needle Bar Crank Arm, C. Set #HEZ S 7 30) 1
10 2150053 Needle Bar Driving Shaft HiEDS 1
11 2100136 Needle Bar Crank Arm fEZS T 1
12 300008 Washer PAAE 1
13 140003 Screw{M6-1 x 18) Il 1
14 27100138 Needle Bar Cannecting Link ghEy >~ 1
15 2100176 [2100620] Needle Bar Connecting Link Pin #HEY Ty 2
16 310089 Oil Wick s 2
17 2150069 Needle Bar Connecting Bracket IR ]
18 110006 Screw(M3.5-06 x 10) Ex 1
19 160016 Screw{M4-0.7 X 4.5) =32 2
20 2100642 Needle Bar gt 1
21 2169102 Needle Clamp(Y) i nps i
22 === Needle(Systern : DC X 27) # 2
23 003637 Screw(1/8-44 x 2.5) ji=5 2
24 2150057 Stitch Plate Support Stay, C. Set #HRER 4532 T () 1
25 2150058 Stitch Plate Support Stay HHREfI =T 1
26 000035 Roll Pin A—JLE 1
27 110009 Screw(M4-0.7 X 8) IR 6
28 2100502 Stitch Plate Support(Rear) SR A (HR) 1
29 110001 Screw(M4-0.7 x 5.4) R 1
30-1 2108004 Stitch Plate(Y5} &k 1
30-2 2108005 Stitch Plate(Y6) #iRk 1
31 005345 Screw(11/64-40 X 8.3) IRy 2
32 2100145 Stitch Plate Support(Front) #HRER{T & (81} 1
33 110011 Screw(M5-08 x 10) IRy 2
34 0032604 Rubber Cushion B X 1
35 2109200 Needle Guard{Front) gz (8h) 1
36 110002 Screw(M3-05 X 5) bRy 1
37 2150035 HR Unit, Complete Set HR =& (fA) 1
38 3100370 Tube Joint 1 iRF ‘ 1
39 21001562 Qil Tube(70mm) &R Z(70mm) 1
40 310005 Oil Wick e 1
41 2100633 HR Felt Holder HRZz I b= 1
42 310001 HR Felt HR 7zl bk 1
43 2100535 HR Felt Holder Bracket, C. Set HR ER{T & (38) 1
44 2100536 HR Felt Holder Bracket HR L H 1
45 000393 Rolt Pin A=)l 1
46 110013 Screw{M4-07 x 8) il =873 1
47 320008 Fitting Stud(Short) HHeFRIL ~ (1) 1
48 000567 Seal FARVE D7 1
49 2150150 HR Unit Bracket HREEA 1

AZFB000G



AZF8000G



KNIFE DRIVING MECHANISM A XS 7
. |
RefNo Parts No. Description m A Amt. Req
1 2100160 Upper Knife Driving Connecting Rod EXZXDOw K H
2 120049 Screw(M4-0.7 X 16) =8 2
3 2100173 - Driving Lever Pin LA ZEBEE 1
4 160002 Screw(M4-0.7 X 5) =57 ' 1
5 2100162 Upper Knife Driving Lever LA R 1
6 120006 Screw{M6-1 X 12} kxry 1
7 2100161 Collar{10 X 19 X 9mrn) hHo— 1
8 160003 Screw{M5-0.8 x 5) s 2
9 2150060 Upper Knife Driving Shaft E X 2 1
10 2100165 Upper Knife Holder Positioner AR 1
11 2100164 Upper Knife Holder(Flat Type) EXXFRILTE) 1
12 110035 Screw(M4-0.7 X 10) il 2287 1
13 0020496 Upper Knife(Flat Type) EXRF ]
14
15 110062 Screw(M3.5-06 X 8) xR 1
16 0093864 Seal Plug iR 1
17 2150020 Lower Knife Holder Spring Stop TARNRERZT 1
18 110012 Screw(M4-0.7 x 5) Exy 3
19 2100174 Cloth Plate Rubber Cushion RE A 1
20 2150019 Front Cover A 1
21 110001 Screw(M4-0.7 X 54) 1257 2
22 2100009 Cloth Plate Spring Pin NEZTey 1
23 2150021 Lower Knife Holder Locking Plate TAREEY LA 1
24 0032919 Lower Knife Holder Spring TAAINE i
25 2100166 Lower Knife Holder TXZRE 1
26 110046 Screw{M5-08 X 12) 1IExR3 1
27 00o0s88 Guide Pin A1y 1
25 2100167 Lower Knife TAZR 1
29 2100168 Lower Knife Clamp TAIfPT 1
30 140014 Screw{M4-0.7 x 8} = 1

AZF8000G



AZFB000G



PRESSER FOOT MECHANISM
-

AT

8

RefNo Parts No. Description m B Amt. Req
1 190088 [190080] Adjusting Screw(M10-0.75 % 30} SAEhR 1
2 100073 Lock Nut Owodwh 1
3 2150702 [2100181] Presser Spring IR 1
4 2150145 Presser Bar T 1
5 2100580 Presser Arm Positioning Guide Pin BIREEARLEY 1
6 340050  [340044] Spring Pin ZFULTEY 1
7 2160057 [2150146] Presser Arm Stop IR b wit 1
8 110008 [110080] Screw(M4-07 X 5)[M4-0.7 X 4.8] Ly 1
9 2160055 [2160023] Presser Foot Release Lever Figs 1

10 2160058 [2150148] Presser Foot Release Lever Spring FHETINFR 1
11 170045 Screw(M4-0.7 X 5) IR 1
12

13 2150154 [2100193] Presser Foot Lifter Lever HTBT L IN— 1
14 000487 Wave Washer AR o 1
15 170047 Screw(M8-1.25 X 10) Jle- 5% 1
16 2150142 [2150138] Presser Foot Lifter Lever Stop By LIN—=R M wX 1
17 120010 Screw(M6-1 x 10) xRy 1
18 2100197 Presser Foot Lifter Lever Link By L=y 1
19 2100518 Presser Foot Shaft Collar BEIgho— 1
20 120017 Screw(M5-08 X 15) IEx3 1
21 2160033 Intermediate Lever BTl /i— ]
22 1100865 Stop Screw(M4-0.7 X 12} Abw IRy 1
23 100001 Lock Nut AwvZFwvhk 1
24 2150139 Presser Foot Lifter Lever Spring BIIBTLI—IR 1
25 2160032 Presser Foot Shaft Bushing RI®Iva 1
26 160007 Screw{MB6-1 X 6) IERY 1
27 3100104 C-ring{P16) oy 1
28 2120045 Top Feed Dog Lifting Lever U7 bkLR— 1
29 120017 Screw({M5-0.8 x 15) IR 1
30 2160029 Presser Arm, Complete Set FITBi(#E) 1
31 2160031 Presser Foot Shaft s 1
32 2160030 Presser Arm IR 1
33 2100199 Presser Arm Hinge Pin BRIk 1
34 160001 Screw{M4-0.7 X 4) WExT 1
35-1 2127240 Presser Foot, C. Set{Y5-10) I (58) 1
35-2 2127241 Presser Foot, C. Set{Y6-10) I () 1
36 2127003 Presser Foot Hinge Briexvy 1
37 004351 Screw{9/64-40 X 7} i) 1
38 2127000 Presser Foot Spring IR 1
39 003637 Screw(1/8-44 X 25) iExry 1
40-1 21272860 Presser Foot{Lower)(Y5-10) BI{T) 1
40-2 2127261 Presser Foot({Lower)(Y6-10) WI{F) 1
47 0026140 Presser Foot Hinge Pin BIEYIEY 1
42 0026142 Thread Chain Guide E=RACR 1
43 004237 Screw(3/32-56 X 2.6} 1Ry 1
44 00202714 Thread Chain Cutting Knife FravhvE 1
45 004097¢ Screw(3/32-56 x 4.2) b7 1
46 21600554 Presser Fool Release Lever Stop FETSZ W 1
47 2160063¢ Presser Bar Guide Plate HIgH1 Rix 1
48 1100234 Screw(M2-04 X 3.5) IR 1

AZFB000G



AZFBO0O0OG



TOP FEED MECHANISM(1)
0

EEYVEEQ)

9

RefNo Parts No, Description m fA Amt.Req
1 2120027 Top Feed Driving Connecting Rod FxEYOy R 1
2 120001 Screw{M4-0.7 X 14) L=z 2
3 2120028 Connecting Rod Pin xRy REy 1
4 330009 Seal Plug Eati 2
5 160007 Screw{M6-1 x &) =37 1
6 2120029 Top Feed Shaft Lever i) sk 1
7 120006 Screw{MB-1 X 12) Il =57 1
8 032646 Collar Hho— 2
9 009604 Screw(11/64-40 x 55} 1Ry 4

10 2120031 Top Feed Shaft LRV E 1
11 000750 Seal Plug B 1
12 330008 Seal Plug & 1
13 2120002 Top Feed Rocker, Complete Set B3R B ]
14 2120003 Top Feed Rocker LU 1
15 120013 Screw(M6-1 x 15) =7 2
16 2120004 Top Feed Regulating Slider AZA4F 1
17 21200056 Slider Pin Adjusting Lever, C. Set 27 FEBE L K—(R) 1
18 2120082 Top Feed Regulating Slider Pin AZA4FTEY 1
19 160001 Screw(M4-0.7 X 14) xR 3
20 2120007 Top Feed Shaft Lever Link EXVRY o 1
21 0026081 Link Pin Doy 1
22 0026413 Spacer R~ — 1
23 0026099 Top Feed Guide Block YR 1
24 2120083 Spacer Am—tf 1
25 0033024 Retaining Ring AbwFUyy 1
26 2120006 Slider Pin Adjusting Lever A1 TR I— 1
27 120011 Screw(M6B-1 X 18} IEx3 i
28 2120008 Top Feed Rocker Shaft Lever b i ahiv 1
29 0033104 Coller HhZ— 1
30 005550 Screw(11/64-40 X 13.5) IEx 1
31 2120032 Slider Pin Adjusting Lever Shaft A4S EIL I~ 1
32 2120009 Top Feed Rocker Shaft ) B E 1
33 310046 Oil Wick(2.3 % 23 X T4mm) B 1

AZF8000G



AZFB0O00G



TOP FEED MECHANISM(2)
|

LV HERE(2)

10

RefNo  Parts No. Description m % Amt. Req
1 0093323 Collar(Right} HZ—(Fh) 1
2 0033104 Collar{Left) ho7—(E) 1
3 005550 Screw(11/64-40 X 13.5) R 2
4 2120020 Vertical Motion Adjusting Lever, C. Set _bx) FFEEFIL /A —0) 1
5 2120021 Vertical Motion Adjusting Lever Y ETEREL /8 — 1
6 120013 Screw(M6-1 x 15) = 2
7 004106 Screw{9/64-40 X 6.5) b3 1
8 000533 Washer Twiry 1
9 0026075 Adjusting Lever Pin LTFREL - 1

10 2120022 Vertical Motion Lever Link EFLI=V2o 1
11 0026081 Vertical Motion Lever Pin EFLIR—E> 1
12 0038637 Screw(1/8-44 x 25) = 5
13 2120023 Vertical Motion Lever E#EYUETL - 1
14 2120019 Top Feed Vertical Motion Shaft L&Y ETE 1
15 310047 Qil Wick{2.3 x 2.3 x 11.5mm} SR 2
16 0023234 Positioning Pin ) fIERAC Y 1
17 2120131 Top Feed Dog Bar, C. Set(2) EEVE(HE2) 1
18 2120018 Vertical Motion Link LU LETUYS 1
19 310069 Oil Wick{No. 2-210mm) B 1
20 000755 Pin HSIEX 1
21 310068 Oil Wick(No.2-120mm) S 1
22 0024302 Oil Wick Stay Bz T 1
23 2120067 Oil Wick Holder SERT 1
24 110002 Screw(M3-05 x 5) IERY 1
25 2120130 Top Feed Dog Bar, C. Set(1) EEUEMEET) 1
26 2120093 Top Feed Dog Bar Guide Lever LEUEHA R 1
27

28

29 2120095 Top Feed Dog Bar Guide Pin ExXUsHFrRrEY 1
30 2120112 Top Feed Dog Bar Guide LEUEHIR 1
31 310054 Qil Wick(2.3 x 2.3 x 6mm) SH 1
32 2120017 Press Bar Receiver IRRZTT 1
33 2120132 Shield Support = HIR—b 1
34 110050 Screw{M3.5-0.6 X 4.5} xy 2
35 2120014 Top Feed Dog Bar EixUA 1
36 2120572 Top Feed Dog Bar Shield EEUBY-)L 2
37 310046 Qi Wick{2.3 x 2.3 x 14mm)}) S 1
38 0026418 Top Feed Dog Bar Connecting Pin ExUaEy 1
39 2120015 Top Feed Rocker Link LaxUgTgY vy 1
40 2120570 Top Feed Dog Bar Cover(Front), C. Set LU & 4/¢—(F0) (18) 1

Ref. No 41 to 62

See the following page.

AZF8000G



A X
B

\
\,

AZF8000G



TOP FEED MECHANISM(2)

ExEY 8% (2)

10

RefNo Parts No. Description m A Amt. Req
41 2120136 Top Feed Dog Bar Cover(Front) EiE)&HI—(F) 1
42 2120571 Top Feed Doy Bar Cover Rubber FxRUESHN—TA 1
43 110012 Screw(M4-0.7 x 5) 1= 37 1
44 2160015 Top Feed Dog Bar Support(Right) LY &9 R—MA) 1
45 110035 Screw(M4-07 X 10) latz SV 1
486 2160016 Top Feed Dog Bar Support(Left) LEUBTR—NE) ]
47 110004 Screw(M3.5-06 x 8) il 34 2
48 000687 Knock Pin Sy 1
49 2128078 Top Feed Dog(O4){Diacut teeth) EEU(F Vv ) 1
50 2120037 Top Feed Dog Press Bar ExVGHIE 1
51 2120038 Top Feed Dog Press Spring U IR 1
52 100074 Lock Nut Av &+ k 1
53 190081 Adjusting Screw(M10-0.75 x 44) eI 1
54 2160028 Top Feed Dog Bar Block xrua7nvy 1
55 100001 Nut Fw b 1
56 140032 Screw(M4-0.7 X 22) e 3% 1
57 2160056 [2160024] Top Feed Dog Lift Link ExEVBFI 1
58 170041 Screw(Mb-0.8 X 3.5) b3 1
59 . 170048 Screw(M5-0.8 X B) Exy 1
80 2160026 Top Feed Dog Lift Lever ki ig 7 el 1
61 2160027 Top Feed Dog Lift Shaft ExUEsH 1
62 009747 Screw(M4-0.7 X 10) 1IR3 1

AZFB8000G



11

AZFBOO0G



TOP FEED MECHANISM(3)
- -

RefNo Parts No.

XU #E(3)

11

Description m A Amt.Req
1 21200356 Spring Hanger IRET 1
2 000665 Washer iy 2
3 110013 Screw{M4-0.7 X 8) FxT 2
4 2120036 Top Feed Dog Lever Spring- EY =R 1
5 2120033 Top Feed Dog Lever EEY LI 1
6 110009 Screw(M4-0.7 X 8) sy 3
7 2120034 Top Feed Dog Graduation L UBER 1
8 000538 Washer T iy 2
9 110035 Screw(M4-0.7 x 10) R 2
10 120039 Screw{M4-0.7, M6-1 x 19) xRy 1
11 100029 Adjusting Nut F/EF v b 1
12 000663 Washer Twiy 1
13 100001 Lock Nut Ay 27+ whk 1
14 005049 Screw(M5-0.8 x 8) xS 1
15 000554 Washer Ty 1
16 0020350 Top Feed Dog Lever Stopper L= b 1
17 0026434 Lever Adjusting Box, C. Set L IXN—ERERE (1) 1
18 0026427 Lever Adjusting Box YL - ik 1
19 0026430  Lever Adjusting Block L X—ZAEnE 1
20 0026428 tever Adjusting Screw LX—ZRfR 1
21 0026438 Coller Hz— 1
22 003637 Screw(1/8-44 X 2.5) xs 3
23 0068206 O-ring(P4) oo 1
24 0026429 Adjusting Screw Supporting Plate M RYE IR 1
25 004351 Screw(9/64-40 X 7) Exy 2
26 000280 Rubber Cushion ZR—U vy 2
27 2020048 Adjusting Knob Spring MEIVY N I IR 1
28 0026431 Adjusting Knob FEmY <= 1
29 110064 Screw(M4-0.7 % 8) il S 2

AZF8000G



12

AZFB8000G



UPPER LOOPER DRIVING MECHANISM L — s 12
|
RefNo Parts No. Description m A Amt.Req
1 2100900 Looper Driving Lever Connecting Rod JL—/{0Ow K 1
2 120049 Screw(M4-07 X 16) jl2=$7) 4
3 2100088 Connecting Rod Swing-proof Tl LA 2
4 2160050 Upper Looper Driving Lever BN — kB 1
5 120006 Screw(M6-1 X 12) R 1
6 2150070 Looper Driving Shaft =R 1
7 2160051 Driving Shaft Thrust Ring ARZARNYMY 1
8 2150075 Driving Shaft Thrust Ring AZANYNT 1
9 2100161 Collar{10 X 19 X 9mm) ho7— 1
10 160001 Screw(M4-0.7 x 4} jl=-87 2
11 2150130 Upper Looper Thread Pull-off L —ikigY 1
12 110009 Screw(M4-0.7 X 8) ke 2
13 2150086 Upper Looper Bar Crank Arm, C. Set  E/L—1X7 5> 7 (#H) 1
14 2150084 Upper Looper Bar Guide Bushing IW—INERXZ N 1
156 2100227 Upper Looper Bar Guide Cover —ICEAE 1
16 130001 Screw{M2.5-045 X 6) IExr3 1
17 110071 Screw{M2.5-045 X 6) IR 1
18 2150091 Upper Looper Bar Guide, Complete Set JL—/XERAN () i
19 2101089 Upper Looper Bar Crank Arm b= Sy 1
20 300008 Washer Tviv 1
21 140004 Screw(M6-1 x 16) IEry/ ]
22 2100903 Upper Looper Bar Crank Arm Pin EN—-ReFZ oY 1
23 160002 Screw(M4-0.7 X 5} xRy 1
24 310089 Oil Wick S 1
25 2150080 Upper Looper Bar I—i%E 1
26 000629 Seal Plug iR 1
27 2100892 Upper Looper Bar Guide —IRER 1
28 310065 Oiling Felt Zxl bk : 1
29 2129300 Upper Looper(for Needle Size #9~14) EIL—/X(#HBEF#9~ 14 ) 1
30 210009 Screw(1/8-44 X 3.2} I3 1
31 Q00779 Standard Pin BEEEY 1
32 120013 Screw(M6-1 X 15) xR 2.
33. 2100854 UpperLooperSupplementaryThread Eyelet £JL—/#iBh 8 1
34 2160117 Lower Looper Thread Pull-off TIL—iHRAg 1
35 000014 Washer Twisy 1
36 110002 Screw(M3-05 X 5) ey 1
37 2150079 Upper Looper Bar, C. Set JL—#CEE(HA) 1

AZFRO00G



AZF8000G



LOWER L.LOOPER DRIVING MECHANISM
[
RefNo Parts No.

Description

TIL— IRk

m A

13

Amt.Req

1 2100215 Looper Driving Lever Connecting Rod L —/fOw K 1
2 120049 Screw{M4-0.7 X 16) IR 4
3 2100088 Connecting Rod Swing-proof wRLAEA 1
4 2150076 Lower Looper Driving Lever TIL—/E iR 1
5 120006 Screw{M6-1 x 12) xRy 1
6 2100902 Driving Shaft Thrust Ring AZFART L=k 1
7 2100161 Collar{10 X 19 X 9mmm) HhZ— 1
8 160003 Screw(M5-0.8 x 5) xR 3
9 2100219 Looper Driving Shaft “M—J e 1
10 2100211 Lower Looper Holder Arm TL—=1E 1
11 300008 Washer Ty isv 1
12 140002 Screw(M6-1 X 14) =5 1
13 2150118 Thread Pull-off ThA—ERBY 1
14 110009 Screw(M4-0.7 X B) Ex3 1
15 2109347 Lower Looper T = 1
16 2108201 Needle Guard(Rear) e {12) 1
17 110036 Screw(M3-05 x 6.5) I 1
18 180014 Screwed Pin{M3-05 x 4.5} Ry 1
19 300106 & Conical Spring Washer B S A 1

AZF8000G



AZFB000G



FEED DRIVING CONTROL MECHANISM
"~ "~

AIE Y SR Eni

14

- Amt. Req

RefNo Parts No. Description B A
1 2150064 Main Feed Bar Lever xR L= 1
2 120006 Screw(M6-1 x 12) xRy 4
3 2100251 Main Feed Bar Lever Pin BEY LIN—E 1
4 300000 Washer Twisry 3
5 100002 Nut Fw bk i
6 000669 Washer ARYE o 2
7 2150075 Thrust Plate AZANTL—k 1
8 0095027 Retaining Ring AbwFVy 1
g 2100248 Main Feed Bar Connection EEUY o 1
10 2100249 Connection Bushing EEUY I Tua 1
17 140001 Screw{M5-05 x 12} LR 1
12 2100266 Feed Bar, Complete Set A% & (#0) 1
13 2100242 Main Feed Bar BxUA 1
14 2100241 Differential Feed Bar AEY & 1
15 2100243 Differential Feed Bar Connection FREUY > 1
16 2100244 Connection Bushing FREUY 2 v ia 1
17 140000 Screw{M5-05 X 15.5) 1Ry 1
18 2150065 Feed Bar Driving Shaft XU 1
19 2150066 Feed Bar Driving Shaft Lever 1) Ek 1
20 2100288 Connecting Rod Pin BUOw REY 1
21 160007 Screw(M6-1 X 6) it 3% 1
22 2100671 Differential Rocker, Complete Set B B(HE) 1
23 2100672 Differential Rocker BEU B 1
24 2100673 Differential Regulating Slider R4 1
25 2100674 Differential Regulating Slider Cap AZATE 1
26 110033 Screw{M3-05 X 6) itz 574 2
27 2100269 Differential Lever(Right), C. Set =81l /3—F) () 1
28 2100252 Slider Link AZA4FUvy 1
29 0068202 Retaining Ring AbhwFYwo 1
30 2100253 Slider Link Pin 22T Yoy 1
31 2100262 Differential Lever(Right) EEL /I —{H) 1
32 2100267 Collar{10 X 17 X 8mm) hHo— 1
33 160001 Screw(M4-0.7 x 4) i) 2
34 000690 Spring Pin A7UTEY 1
35 2100256 Differential Lever Spring EFL IR 1
36 0020538 O-ring(P7) ovvs 1
37 2100263 Differential Lever{Left) =&)L /N—{k) 1
38 000528 Washer Twiry 1
39 000561 Conical Spring Washer MRy v 1
40 100000 Adjusting Nut BEFw b 1
41 190001 Adjusting Screw(M6-1 x11,5,M4.5-05x4) =y 1
47 2100271 Differential Feed Graduation EY B BER 1
43 110016 Screw{M4-0.7 X 15} xR 2
44 0020350 Differential Lever Stop EZELIN—A by 2
45 110017 Screw{Mb5-0.8 x 8) 1IR3/ 2
46 2100257 Adjusting Screw Vv RY 1
47 2100264 Adjusting Block Fe 55 1
48 2100259 Adjusting Block Spring FVp G INFE 1
49 0034293 Retaining Ring AP 1

AZF8000G



15

XS
FAF
£
AN
GET N \
T

AZFB000G



FEED DRIVING MECHANISM
|

% U

15

RefNo Parts No. Description m & Amt.Req
1 2100865 Feed Bar Guide Support EUAHA FYiR—k 1
2 110064 Screw(M4-07 X 8) =37 4
3 110004 Screw{M3.5-06 X 8) == 6
4 2100866 Feed Bar Shield{Front) EUB T —ILED i
5 2100867 Feed Bar Shield{(Rear) EUEB—ILE) 1
6 2100869 Feed Bar Shield Guide EUBY—=IHA R 1
7 2100870 Feed Bar Guide EUBTAR 2
a8 2100868 Feed Bar Shield(Upper) EUEY—=I(E) 1
9 2150063 Feed Bar Guide Bushing EUBHAL RTwva 1
10 160007 Screw(M6-1 X 6) IR 1
11 2100602 Feed Bar Block(Rear) Shaft AR (H) Hh 1
12 160001 Screw(M4-0.7 X 4) =52 1
13 2100283 Feed Bar Block({Rear) AR () 1
14 2100281 Feed Bar Block{Rear} Lid BE(E)E 1
15 130002 Screw(M3-05 X 6) itz & 1
16 2100280 Feed Bar Block(Front) () 1
17 2100284 Eccentric Pin Holder EUIXEvEVREGs 1
18 0020401 Feed Dog Eccentric Pin EUIFEEY i
19 2100277 Feed Dog Eccentric EUIxEy 1
20 2100278 Roller Bearing Z—RARFY T 1
21 2100275 Feed Dog Driving Connecting Rod EUYAY R 1
22 2100276 Feed Dog Regulating Eccentric b e 1
23 180002 Screw(M3-05 x 4) e 2
24 110070 Screw(M3-05 % 6.3) xRy 1
25 2100289 Feed Dog Regulating Plate Spring RUSBE L — IR 1
26 0023473 Feed Dog Regulating Plate AU L—- 1
27 2100279 Feed Dog Regulating Gear =\ EREE 1
28 180003 Screw{M5-0.8 X 8) 1Exy 1
29 160003 Screw({M5-0.8 X 5) Jl2= 8% 3
30-1 2109005 Differential Feed Dog(Y5) g 1
30-2 2109009 Differential Feed Dog(Y6) BiE 1
31 2109006 Main Feed Dog fBix\ 1
32 2109067 Auxiliary Feed Dog AuE ) 1
33 110026 Screw{M3-05 X 6) Exy 1
34 2150067 Connecting Rod Cover EUOy RANK— 1
35 130003 Screw{M4-0.7 x 7.3) =47 2

AZF8000G



AZFBO0OOG



LUBRICATING MECHANISM
|

Lk

16

RefNo Parts No. Description m & Amt. Req
1 2100935 Oil Pump, Complete Set A7) 1
2 2100363 Worm Wheel DHA =LA =) 1
3 160001 Screw(M4-0.7 X 4) =47 4
4 120049 [110016] Screw(M4-0.7 x 16)[M4-0.7 x 15] JI=32 2
5
6 000567 Seal FARTE i
7 2150201 Oil Tube, Complete Set fam S Z08) 1
8 3100370 0il Tube Fitting One Way End FOE#MFE 6
e] 0031831 0il Tube Clamp EWE 9

10 2150206 Qil Tube(4.6 X 6.4 X 220mm)} bR AG A 1
11 320008 Qil Tube Fitting Stud(M86-1) HHFARIL - 2
12 2100858 Suction Tube; C. Set B AT 7 (3) 1
13 3100371 Qil Tube Fitting Two Way MO E#F 1
14 2100369 Oil Tube{4.6 x 6.4 X 365mm) ewmmnr 7 1
15 2100957 Qil Filter RIEE 1
16 2100926 Suction Pipe(Upper), C. Set BAI 7 (E)GH) 1
17 2100927 Suction Tube(d X 6 X 18mm} BT T 1
18 2100928 Suction Tube(25 X 4 X 60mm) AR T 1
19 2100929 Suction Pipe(Upper) WA (L) 1
20 310073 Felt Zx/Lbk 1
21 2150202 Qil Tube, Complete Set Bl 7 () 1
22 2150207 Oil Tube{4.6 X 6.4 X 315mm) ey AN 1
23 320009 il Tube Fitting Stud{Long){M6-1) EBRFRILNE) 1
24 2150710 [2150095] Oil Pressure Regulating Valve, C, Set 58S () 1
25 2150713 [2150094] Oil Pressure Regulating Valve S 2
26 0080503 Oil Pressure Regulating Ball WER-IL# 1
27 0030748 Guide Pin A1 REY 1
28 21560102 [2150097] Spring FRe=3 1
29 006861 Adjusting Screw(1/4-40 x 5) S 1
30 000419 Nut +vhk 1
31 3100060 Qil Filter Cap LN NLGFrvS 1
32 110045 Screw(M4-07 X 12) 2= 3
33 3100061 O-ring(P42) oY 1
34 3100345 Qil Filter FAANT 1 IE 1
35 3100329 Filter Housing AALNT 1 LT 1
36 2160035 Oil Tube, C. Set /S 7 () 1
37 2160040 Oil Tube(4.6 x 8.4 x 150mm) ﬁfﬁfﬂi)‘fﬁl"f 1
38

39 2100896 Oil Pipe, C. Set F1 IR 7 (58) 1
40 2100895 Oil Pipe AAIWIRAT 1
41 000456 Seal Plug &= 2
42 310090 Cil Wick S 1
43 2100032 Qil Sight Gauge FAINTF— 1
44 0020538 O-ring(P7} cuUys 1
45 110053 Screw(M6-1 X 8) Ry 3
46 2160045 Qil Pipe, C. Set A F(3E) 1
47 2160046 Oil Pipe AALWNIRACT 1
48 310081 Oil Wick i 1
49 [320010] Qi Tube Fitting Stud{1/4-40} BRI b 3

320012

AZFE000G



17

UPPER KNIFE{Angled Type)

TOP FEED DOG

AZF8000G-04

AZFB8000G




EXCLUSIVE PARTS for UPPER KNIFE{Angled Type), AZF8000G
o ___________________________________________________________________

AXARUYTETLERSED

17

RefNo Parts No. Description m A Amt.Req
1 2100385 Upper Knife Halder AL () 1
2 0020491 Upper Knife AR 1
3 2101435 Upper Knife Clamp EARRT 1
4 2100354 Upper Knife Chip Guard WERY 1
5 140012 Screw(M4-0.7 x 18.5) JI= ]
6 2100349 Upper Knife Clamp Plate LAREBEIZS 1
7 2100353 Upper Knife Stop EARZ b w I 1
8 110038 Screw{M2.5-045 x 4.5) il 2287 1
9 000665 Washer Ty i 1

10 2127099 Presser Foot, Complete Set{04) T (8E) ]
11 2127004 Presser Foot Minge Hrieyy 1
12 004351 Screw({9/64-40 X 7} =) 1
13 2127001 Presser Foot Spring HIN=x 1
14 003637 Screw(1/8-44 x 25} =3 1
15 2127069 Presser Foot{lLower)(04) HI(T) 1
16 0026140 Presser Foot Hinge Pin Hrewiy 1
17 2100050 Cloth Plate JOR7L—k 1
18 2150211 Cloth Plate({Lower) N7 L—T) 1
19 2100052 Rubber Cushion ORI L—MTEARE 1
20 2108000 Stitch Plate(0O4) #HR 1
21 2109000 Differential Feed Dog BU%Y 1
22 2109001 Main Feed Dog gy 1
23 2101027 Blind Hemming Guide, C. Set #BEIEH(AE) 1
24 2101026 Overhanging Guide Hinge, C. Set EREE) 1
25 0034867 Hemming Positioner T EREA 1
26 005036 Screw(1/8-44 x 5.6) IR 2
27 000533 Washer Ty 1
28 007006 Screw{8/64-40 X 4} Ry 1
29 2101021 Blind-Hemming Edge Guide, C. Set R IEREG) 1
30 2101020 Blind-Hemming Edge Guide BEIERA 1
31 009624 Screw(1/8-44 x 53) Jinke 3 1
32 0022445 Swing-out Lever AAYTFIRLIT— 1
33 004150 Screw(11/64-40 X 5.2} k=¥ 1
34 000172 Conical Spring Washer M/CR T w e 1
35 0003234 Nut Fv ik 1
36 0022446 Overhanging Guide Hinge Stop ERA N 1
a7 001331 [001330] Screw{9/64-40 x 3.8)[9/64-40 x 38] (tx¥ 1
38 0022447 Swing-out Lever Holder AA T 7o LRt 1
39 0022448 Swing-out Lever Stop AAYFTFIRLI=Z w0 ]
40 0022435 Edge Guide Positioning Pin EFREE L 2

Ref. No 41 to 53

See the following page.

AZFR000G



17

UPPER KNIFE (Angled Type)

TOP FEED DOG

AZF8000G-04

AZF8000G




EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8000G ﬁXX&UﬂTE?JL@ﬁ%EE ] 7
c -

RefNo Parts No. Description A Amt.Req
41 0022436 Positioning Pin Holder Spring EREZELEYHINFR 2
42 001225 Screw(1/8-44 X 2.8} =7 1
43 001196 Screw(1/8-44 X 6} 1Ry 3
44 2101022 Edge Guide Adjusting Holder =S IFREE 1
45 004106 Screw({2/64-40 X 6.5) Exy 2
46 007619 Screw(9/64-40 X 6.3) ey 1
47 0022443 Adjusting Screw Guide Piece WEAR VAR 1
48 006444 Adjusting Screw(1/8-44 X 12.9) FErY 1
49 0022444 Edge Guide Adjusting Holder Cover #R3|5Rfia% 1
50 110047 Screw(M4-0.7 x 10) RE 2
51 0060297 Pin [ 1
52 2129012 Top Feed Dog({Diacut teeth) EPEVSFIVHY ) 1
53 2129076 Top Feed Dog(for -10}{Diacut teeth} 1

EEVEIOR(T1vHy )

AZF8000G



18
AZF8003G-04-10

AZF8000G



AZF8003G-10 EXCLUSIVE PARTS
- |

Y 7ETFTIEREM

18

RefNo Parts No. " Description m A Amt.Req
1 2127245 Presser Foot, C, Set{04-10) I () 1
2 2127003 Presser Foot Hinge HIieyy 1
3 004351 Screw(9/64-40 X 7} xRy 1
4 2127000 Presser Foot Spring EIsx 1
5 003637 Screw(1/8-44 X 25) wExE 1
6 2127265 Presser Foot(Lower){04-10) FHI(T) 1
7 0026140 Presser Foot Hinge Pin BIbVEYy 1
8 0026142 Thread Chain Guide =R N 1
9 004237 Screw(3/32-56 X 2.6) fl=37 1

10 2108003 Stitch Plate(04) ik 1
11 0060297 Pin e 1

AZFE000G



19

AZF8025G-Y5-10, Y6-10, X4-10

AZF80256-Y5-10, Y6-10

e g—12

AZF8000G



AZF8025G-10 EXCLUSIVE PARTS

H7EFIIERER

19

RefNo Parts No. Description m A Amt.Req
1 0024130 Tape Guide{Upper) FTHA (L) 1
2 110012 Screw(M4-0.7 x 5) sy 2
3 2129080 Top Feed Dog{Diacut teeth) EBERUFALTTHY ) 1
4-1 2127230 . Presser Foot, C. Set(Y5-10) () 1
4-2 2127231 Presser Foot, C, Set(Y6-10} TR 1
5 2127003 Presser Foot Hinge Byt 1
6 004351 Screw(3/64-40 X 7} 12235 1
7 2127000 Presser Foot Spring IR 1
8 003637 Screw(1/8-44 x 2.5) Exs 1
9-1 2127280 Presser Foot{Lower)(Y5-10) BI(T) 1

- 9-2 2127281 Presser Foot(Lower)(Y6-10) BI(T) 1
10 0026140 Presser Foot Hinge Pin BIievyy 1
11 0026366 Presser Foot Tape Guide HIr—7HA1R 1
12 004237 Screw(3/32-56 x 2.6} =0 2
13 0026142 Thread Chain Guide ERATR 1
14 2127232 Presser Foot, C. Set(X4-10) HWI(E)y 1
15 2127282 Presser Foot(Lower}(X4-10) HI(T) 1
16 2169101 Needle Clamp(X) #1k A 1
17 2108006 Stitch Plate{X4) #iR 1

AZFBO00G



20 |
AZF8026G-Y5, Y6

EXTRA PARTS 35 EXTRA PARTS

vy

AZF8000G



AZF8026G EXCLUSIVE PARTS

Y 7EFIINERATSE

20

RefNo Parts No. Description m A Amt.Req

1 0026239 Folder Support, C. Set ERRN A (1) 1

2 0026242 Vertical Adjusting Plate LT ERER 1
3 0026243 Folder Supporting Plate ERPR 1
4 0026241 Rateral Adjusting Plate ELRER 1
5 0026240 Swing-out Lever AATTIkLIR— i

6 000172 Conical Spring Washer /xRy iy 1

7 004150 Screw{11/64-40 x 5.2) Il =7 1

8 000334 Nut PR 1

9 0022447 Swing-out Lever Holder RA T TR IR E 1
10 0022448 Swing-out Lever Stop AT IRLIN—Z b yX 1
11 005036 Screw(1/8-44 X 56) WExrY 1
12 0022435 Folder Postitoning Pin EMEE 2
13 0022436 Folder Positioning Pin Holder Spring FE#HEEEVHI/NR 2
14 001227 Screw{1/8-44 X 3.8) -7 2
15 001331 Screw({9/64-40 X 3.8} =87 6
16 110047 Screw(M4-0.7 X 10) IExR3 2
17 0022981 Tape Guide Stay Shaft T— 7 H A R TR (G ]
18 110009 Screw(M4-0.7 X 8) 1Ry 1
19 0022963 Tape Guide Stay T=FHACRET 1
20 003638 Screw(11/64-40 X 4) s 37 2
21 0022982 Tape Guide T—-FHLR 1
. 22-1 2127088 . Presser Foot, C. Set(Y5) T (§A) 1
22-2 2127089 Presser Foot, C. Set(Y6} BRIE) 1
23 2127003 Presser Foot Hinge ey 1
24 004351 Screw(9/64-40 X 7) Exy 1
25 2127000 Presser Foot Spring IR 1
26 003637 Screw(1/8-44 x 25) wExy 1
27-1 2127058 Presser Foot(Lower}{Y5) HWI(T) 1
27-2 2127059 Presser Foot(Lower}{Y6) HI(F 1
28 0026140 Presser Foot Hinge Pin Iy ]
29 0026142 Presser Foot Chain Shield EHFT 1
30 004237 Screw(3/32-56 x 26) =0 1
31 2129009 Top Feed Dog(Diacut teeth} BEIFIThHY ) 1
32-1 2108020 Stitch Plate(Y5) #iR 1
32-2 2108021 Stitch Plate(Y6) #HiR 1
33-1 0026198 Folder(for Light Materials)(16mm) ERFEEYR) 1
33-2 0026225 Folder(for Light Materials)(1 8mm) TR EYE) 1
33-3 0026237 Folder(for Light Materials)(20mm) EHRCEYR) 1
334 0026227 - Folder(for Light Materials){22mm) ERGEDR) 1
33-5 0026199 Folder(for Heavy Materials)(16mm) ER(EFE) 1
33-6 0026226 Folder(for Heavy Materials)(18mm) EHREDER) 1
33-7 0026236 Folder(for Heavy Materials)(20mm) TEHEE) 1
33-8 0026228 Folder(for Heavy Materials)(22mm) ER(EYFE) 1
34 001331 Screw(9/64-40 X 3.8) = 2
35 0026238 Piping Tape Folder, C. Set KAV IF—7EEHE 1
36 0026248 Piping Tape Folder Support ERDGE 1
37 0026251 Piping Tape Guide Plate TR 1
38 0026250 Edge Guide(Upper) WrEHRL) 1
39 001331 Screw(9/64-40 x 3.8) i3 4

AZF8000G



21
AZF8026G-Y5-10, Y6-10

1

g1 ?45

4

EXTRA PARTS : 35 EXTRA PARTS

AZFB000G



€ AZF8026G-10 EXCLUSIVE PARTS
L

Y 7ETIFRBSR

RefNo Parts No, Description S Amt. Req
1 0026239 Folder Support, C. Set RN & () |
o 0026242 Vertical Adjusting Plate L TEREHR 1
3 0026243 Folder Supporting Plate ERE{I1R 1
4 0026241 Rateral Adjusting Plate EERER 1
5 0026240 Swing-out Lever AATT IR LIR— 1
6 000172 Conical Spring Washer MR Ty 1
7 004150 Screw(11/64-40 X 5.2) it 3 1
8 000334 Nut Ty hk 1
9 0022447 Swing-out Lever Holder 24T N LNN—RAE 1
10 0022448 Swing-out Lever Stop AA VG FIRLIS=Z WU 1
11 005036 Screw{1/8-44 X 56) Il 1
12 0022435 Folder Positioning Pin EREEL 2
13 0022436 Folder Positioning Pin Holder Spring EREEL>EI/INE 2
14 001227 Screw(1/8-44 x 3.8) =37 2
15 001331 Screw(9/64-40 x 3.8} jI=37 6
16 110047 Screw{M4-0.7 x 10} IR 2
17 0022981 Tape Guide Stay Shaft F—7H R T 1
18 110009 Screw(M4-0.7 X 8) xR 1
19 0022963 Tape Guide Stay F—THARET 1
20 003638 Screw(11/64-40 X 4) IEx3 2
21 0022982 Tape Guide F—JAAK 1
22-1 2167005 Presser Foot, C. Set(Y5) e i
22-2 2167006 Presser Foot, C. Set(Y6) HI(E) 1
23 2127003 Presser Foot Hinge Hreyy 1
24 004351 Screw(3/64-40 X 7) W 1
25 2127000 Presser Foot Spring T IR 1
26 003637 Screw(1/8-44 X 25) Exy 1
27-1 2167026 Presser Foot({Lower}(Y5) HI(T) 1
27-2 2167020 Presser Foot(Lower}{(Y6) WIT(T) 1
28 0026140 Presser Foot Hinge Pin ALy 1
29 0026142 Presser Foot Chain Shield BRI 1
30 004237 Screw(3/32-56 X 2.6} xRy 1
31 :
32-1 2108020 Stitch Plate(Y5} iR 1
32-2 2108021 Stitch Plate(Y6) St 1
33-1 0026198 Folder(for Light Materials)}{16mm) EREYA) 1
33-2 0026225 Folder(for Light Materials}{18mm) ER(EYA) 1
33-3 0026237 Folder(for Light Materials}{20mm) TR EYA) 1
33-4 0026227 Folder(for Light Materials)}{22mm) R A) 1
33-5 0026199 Folder({for Heavy Materials) (16mm) ER(E%HA) 1
33-6 0026226 Folder({for Heavy Materials)(18mmy} EHR(EYH) 1
33-7 0026236 Folder(for Heavy Materials)(20mm)  EHE(EZMA) 1
33-8 0026228 Folder({for Heavy Materials)(22mm}) ER(EYA) 1
34 001331 Screw(9/64-40 X 3.8) IExRY 2
35 0026238 Piping Tape Folder, C. Set K1Y TF7—TERME) 1
36 0026246 Piping Tape Folder Support ERDNME 1
37 0026251 Piping Tape Guide Plate T—7HA R 1
38 0026250 Edge Guide(Upper) LT EH(L) 1
39 001331 Screw(9/64-40 X 3.8) =Y 4

AZFE000G



22
K2 DEVICE

1

AZF8000G



K2 DEVICE K2 % & 22
"
RefNo Parts No. Description m B Amt, Req
1 2169900 K2 Device, Complete Set K2 #E(#8) 1
2 2121000 Suction Pipe, Complele Set Bar B (5E) 1
3 2111051 Suction Pipe [I5ERN =P 1
4 310017 Qil Wick(No.2-300mm) S 1
5 000755 Gil Wick Pin X 1
6 2121001 Suction Pipe Cover WAE I — 1
7 004237 Screw(3/32-56 X 2.6) wEx3 1
8 004404 Screw{3/32-56 x 5.1) 1= 37 2
9 2111055 Upper Trimming Knife xR 1
10 004131 Screw(1/8-44 X 6) 137 1
11 004139 Screw(3/32-56 x 3) Exy 2
12 2111058 Lower Trirnming Knife Holder Pin TAZFE Y 1
13 2111056 Lower Trimming Knife TAH 1
14 004236 Screw(3/32-56 x 4.2) =87 1
15 2111057 Lower Trimming Knife Driving Plate = THEEENR 1
16 2111062 Spring Sleeve TRIRZY =T 1
17 2111061 Lower Trimming Knife Pushing Spring TAHEZE/{x 1
18 2111066 Spring Protect Washer IAC IVAATE o 1
19 2111060 Washer Twiy 1
20 2111067 Air Shield Rubber REREBALE T A 1
21 007623 Screw(9/64-40 x 5.3) ez 2
22 2111058 Lower Trimming Knife Guide Support THH - RIGH 1
23 110068 Screw{M4-07 x 8) =Y 1
24 2101011 Lower Trimming Knife Guide TAHAR 1
25 270001 Screw(1/8-44 x 3) i85 i
26 0021451 Suction Power Control, C. Set WSl AR (E) 1
27 0021457 Suction Power Control Tube(lnner} R DERES 1
28 0021456 Suction Power Control Tube B AR 1
29 001892 Screw(]/8-44 X 2.9) =S 1
30 0021450 Nylon Hose BalFa—7F 1
31 21010569 Cloth Plate Spacer PORXTL—pRAN—1 1
32 110042 Screw(M3.5-06 X 4) il =87 2
33 2151000 Suction Pipe Support EAEWA S 1

AZFBOOOG



23

C DEVICE

13

20

AZFB0O0O0OG



C DEVICE

0
Mt
[

N
w

RefNo Parts No. Description B % Amt.Req

1 2109932 C Device, Complete Set C &R () 1

2 0033939 Hose Band({1/4 inch) R=2ZNRR(/412F) 1

3 10940711 Hose Nipple{PT1/8 x 8) ==y 7N 1

4 1097000 Regulator(AR2000-01BG) L¥alL—% 1

5 0099860 Screw(M5-0.8 X 16) Ry 2

6 000669 Washer Twiiy 4

7 000600 Spring Washer ATV T Ty 2

8 CO000g Nut Ty 2

9 1097001 Regulator Support L¥aL—¥IMAHK 1
10 006905 Wood Screw(¢ 5.1 x 20) b S 2
11 0010263 Connector(EC6-PT1/8) dxrT 4 1
12 1096000 Nylon Hose(4 x 6 x 2000mm) FrOvR—2A 1
13 1298000 Air Valve, Complete Set T7/9L7(E) 1
14 0033938 Collar{6.4 x 13 % 9mm) I7/LTEEINERD T7— 1
15 005040 Screw(11/64-40 x 85) il 5
16 0033937 Return Spring I 7 FHERIR 1
17 0033936 Air Valve Holder IFNRIL7IREH 1
18 0033935 Air Valve Stop IFIILT AR wIC 1
19 000334 Nut vk 1
20 005505 Adjusting Screw(11/64-40 x 186) HRE R 1
21 1020133 TAC Valve, C. Set TAC JSIL 7 (#H) 1
22 0010052 TAC Valve TAC UL 1
23 000623 Gasket FATE S 2
24 0010112 Joint(l-4) BF 2
25 0010290 Connector(EFC6-PT1/8) BRF i
26 0010310 Venturi Tube RUFaVE 1
27 0033940 Hose Band(3/8 inch) R—Z /0 R(3/8 A 2 F) 2
28 1096004 Vinyl Hose{12 X 18 X 1500mm) EZ—ILik—2A 1
29 1096005 Vinyl Hose(12 x 18 x 500mm) Eo—iLik—2R 1
30 0011987 UL Clamp ULo w7 3
31 009814 Wood Screw({¢ 3.1 x 20) RKrY 3

AZF8000G



24

B3 DEVICE
1
2
E?
el

N
\

AZFBOOOG



B3 DEVICE for AZF8003G-04-10, 8020G-X4-10 B3 & & 24
|
RefNo Parts No. Description m 4 Amt. Req
1 2109907 B3 Device, C. Set B3 &E () 1
2 2101133 Back Tack Cutting Unit =Y ) EE ) 1
3 2101134 Thread Chain Cutting Knife Holder HEHE 1
4 0023184 Thread Chain Cutting Knife A 1
5 0023169 Thread Chain Cutting Knife Holder Spacer FEXft& A ~~—1 1
6 003637 Screw(1/8-44 X 25) xRy 2
7 004205 Screw(11/64-40 x 18) Bz 1
8 0024308 Thread Chain Holder EEHT 1
9-1 0023182 Thread Chain Holder Spring(Standard) ZEIRifi T) VR (EH) 1
9-2 0033711 Thread Chain Holder Springiwith Stronger Pressure) 2S5 LSRR (/SR EHE VY 1
10 0003861 Adjusting Nut EEML /RIS v b 2
11 000535 Washer Twisy 1
12 110044 Screw(M35-06 X 14) = 1
13 2101050 Cloth Plate JAOX7L—k 1
14 0036905 Synchronizer Positioning Pin STl =0 1
15 110009 Screw{M4-0.7 X 8) it . 1
16 0081848 [0022837] Synchronizer Cushion R a eIy gy 1
17 2127245 & Presser Foot, C. Set(04-10) T (E) 1
18 2127003 Presser Foot Hinge B>y 1
19 004351 Screw(9/64-40 x 7) 1y 1
20 2127000 Presser Footl Spring BINx 1
21 003637 Screw(1/8-44 X 2.5) Lx 1
22 2127265 ¢ Presser Foot(Lower}{04-10} FI(F) 1
23 0026140 Presser Foot Hinge Pin BIbviEy 1
24 0026142 Thread Chain Guide ERH1R 1
25 004237 Screw(3/32-56 X 1.7) = 1
26 2108008 ¢ Stitch Plate(04) #riR 1
27 2109010 & Differential Feed Dog e 1
28 2109011 & Main Feed Dog ) Rx 1
29 2127247 Presser Foot, C. Set{X4-10) () 1
30 2127267 Presser Foot{Lower)(X4-10) HI(T) 1
31 0060297 Pin [ 1
32 2108013 Stitch Plate{X4) iR 1
33 2109015 Differential Feed Dog EnpEyY, 1
34 2109016 Main Feed Dog Bk 1) 1

AZFBOCOG



25
CH20 DEVICE(1)

AZFBO0OG



CH20 DEVICE(1) for AZF8000G-04
]

CH20 =& (1)

25

RefNo Parts No. Description m A Amt.Req
1 0023714 Device Supporting Plate LB IR 1
2 009150 Screw(11/64-40 % 11} Exy 1
3 0023726 Device Holder Base HENME 1
4 0023750 Device Holder Base Fixing Spring Plate ZFEB {4 &EE/\+ 1

5 0023763 Supplementary Fixing Spring Plate HENINR 1
6 004353 Screw(9/64-40 X 7) xRy 4
7 0023715 Sclenoid Holder Fixing Spring Plate VL ./ RERNAEE/ % 1
8 0023769 Fixing Spring EFERIEE/ R 1
9 000533 Washer Tyiy 1

10 001175 Screw{9/64-40 x 8) Ry 1

11 005589 Screw(1/4-40 X 14.5) 1R 1

12 000621 Conical Spring Washer IRRT w2y 2

13 00237256 Solencid Holder VAP @) iy 1

14 000613 Washer Ty 1

15 000306 Nut Fa A

16 001333 Stop Screw(3/32-56 X 3.9) AbwTRY 1

17 0026470 Rotary Solenoid Cover A—%YYL /1 KANR— 1

18 005000 Screw(9/64-40 X 5.7) [ 2

19 0011120 Rotary Solencid{Large) H—F UYL /A R(K) 1

20 005550 Screw({11/64-40 X 135) 1Ry 1

21 0036111 Hemming Guide Interlocking Lever EREE L/~ 1

22 0036132 Retaining Ring AbwFUuy 1

23 0094491 Cord Clamp{¢ 3.4-2N) Il e g 1

24 0023711 Guide Pin A1 rEy 1

25 004358 Screw(9/64-40 X 5.6} 13/ 4

26 005585 Adjusting Screw(11/64-40 x 10) E R Y 1

27 001049 Sticker BhY < —4 ]

28 0023723 Guide Collar H1ARIZ— 1

29 003638 Screw(11/64-40 x 4} hry 1

30 0023717 Salenoid Holder Cover VL /A REER/I— 1

31 000322 Lock Nut Ovoz+vyhk 3

32 001326 Positioning Screw(9/64-40 % 7.5) RERARY 1

33 0063612 Cord Clamp(@ 6.8-4N) a-ROSVT 2

34 0023722 Solenoid Supporting Plate YL/ RRHR 1

35 004406 Screw(11/64-40 x 8) =37 2

36 0811191 Rotary Solenocid{Small) A—& UL/ RN 1

37 007606 Adjusting Screw(9/64-40 X 20} HER 2

38 000014 Washer AT 2

39 Q00002 Spring Washer RV T Iwiy 2

40 Qoo012 Nut(M3) AR 2

Ref. No 41 to H8

See the following page.

AZF8000G



25

CH20 DEVICE(1)

AZFB000G



CH20 DEVICE(1} for AZF8000G-04
|

CH20 &#&(1)

25

RefNo Parts No. Description m & Amt. Req
41 0023718 Edge Guide Interlocking Lever AT RERLI— 1
42 005038 Screw(11/64-40 x 8) Ex37 1
43 0023712 Edge Guide Interlocking Plate A7 FEREFE 1
44 005588 Screw(11/64-40 x 2.1) Exy 1
45 0023713 Edge Guide Holding Shaft R E 1
46 0023700 Hemming Guide Interlocking Shaft ERERE T 1
47 009931 Screw(11/64-40 x 26) %3 2
48 000550 Fikber Cushion BaiR 7 7 1% 4
49 0023779 Cushion{Vinyl} YL /SART w2 qYy 2
50 000010 Conical Spring Washer m/iSxT w3y 4
51 0020538 Rubber Cushion PR T A 2
b2 000334 Nut Fw bk 2
53 110065 Screw(M4-0.7 x 12) 1IR3 3
b4 280000 Screwed Pin{11/64-40 X 12) Exys 1
55 2110327 Adjusting Lever FAEIL JC— 1
56 160001 Screw{M4-0.7 X 4) it 80 2
57 2101038 Adjusting Screw Guide MEIRT IR 1
58 0060248 Cord Clamp(¢ 5.3-3N) d—kRZS27 1

AZFa000G



26

CHZ20 DEVICE(2)

AZF8000G



CHZ20 DEVICE(2) for AZF8000G-04
" "= "= = =

CH20 xi&(2)

26

RefNo Parts No. Description m A Amt. Req
1-1 2101391 Blind-Hemming Guide, C. Set(for 25mm)  =3#(:8) 1
1-2 0023740 Blind-HemmingGuide,C.Set{for35mm}(Extra) E# () (51 &) 1
2-1 2101390 Blind-Hemming Guide ER 1
2-2 0023739 Blind-Hemming Guide(Extra) TR EFESR) 1
3-1 2101393 Hemming Positioner B IEHRET R 1
3-2 0023741 Hemming Positioner(Extra) e IEEI A (REmR) 1
4 004236 Screw(3/32-66 x 4.2} ERY 1
5 005036 Screw(1/8-44 x 56) Ry 2
6 0023744 Hemming Guide Bracket, C. Set ERRES ) 1
7 0003356 Lock Nut OwZ+whk 1
8 006820 Adjusting Screw(9/64-40 x 12,3} eI+ 1.
9 0036161 Anti-shock Rubber FERRIEE T4 1

10 001202 Screw(2/64-40 X 6.6} Exr 1
11 003637 Screw{1/8-44 x 25) Exry 3
12 1200182 Side Seam Detector Unit =L ICHD 1
13

14 005588 Screw(11/64-40 x 2.7) sy 1
15 0023747 Blind-Hemming Edge Guide, C. Set EREGE) 1
16 0023724 Blind-Hemming Edge Guide ERE 1
17 0023707 Slide Edge Guide AZ41 RER 1
18 0023705 Slide Edge Guide Holder AZ1 RERZT 1
19 007609 Screw(9/64-40 X 9) =3 2
20 0023708 Sensor BHF 1
21 0023737 Slide Edge Guide Pressing Spring AZ71REREY IR i
22 005000 Screw(9/64-40 X 5.7) 1Exy 1
23 0023709 Collar{2 x 5 x-5mm) HAT7— i
24 004237 Screw(3/32-56 x 2.6) = 2
25 0023710 Sensor Spring BAIFREY IR 1
26 0023756 Magnet Unit TRy () 1
27 001613 Screw(3/32-56 X 4.5) b8 2
28 2101394 IC Positioner, Complete Set IC FREf# (48) 1
29 2101395 IC Positioner IC HRE&E 1
30 005591 Adjusting Screw(1/8-44 x 6.2} AERY 1
31

32 Q023703 Raterally Sliding Plate ERAZ1 FiR 1
33 004440 Screw(11/64-40 x 8.3} xRy 2
34 0023767 HemmingPositioner{forLightMaterials) #E3183RE0H S 8) 1
35 0023768 Spacer{for Light Materials} ERAR—H(ER) 1

AZF8000G



27

CH20 DEVICE(3)

AZFB0O00G



CH20 DEVICE(3) for AZF8000G-04
C |

CH20E&EE(3)

27

RefNo Parts No. Description m A& Amt. Req
1 1200006 Presser Foot Switch Unit BIZA v F(A) 1
2 110013 Screw(M4-0.7 X 8) =S5 3
3 0023734 Magnet for Presser Foot Switch TR N 1
4 004353 Screw(9/64-40 X 7) xRy 2
5 0023720 Switch Plate Spacer Ay FRAR—T) 1
6 2121021 Switch Plate A1 v FiR 1
7 005587 Screw(9/64-40 X 86) ERE 1
8 005512 Guide Screw(11/64-40 X 3} T Rxy 1
9 2151013 [2101040] Presser Foot Lifter Lever BIErLI— 1

10 2111011 Qil Cooling Fan Magnet Unit 7T Ey M) 1
11 1200095 Rotation Detector Unit R—JL IC(HE) 1
12 2101124 Cord Bushing J—RrRFv¥ya 1
13-1 0011943 Power Cord{for 100 Voltage) ER1— {100V A) 1
13-2 Q011944 Power Cord(for 200 Voltage) ZFEIJ— R{200VHE) 1
13-3 0011945 Power Cord{for 220 Voltage) SEFEIJ—R{220VH) 1
13-4 0011946 Power Cord{for 380 Voltage) EIEJ1— K {380V ) 1
14 0011709 Control Box Stay SR Y 7 RRAT 4 4
15 006905 Wood Screw(¢ 5.1 x 20) = 57 10
16 0011180 Control Box, Complete Set i & (#8) 1
17 0011182 Control Board CH HfHEAR 1
18 0011974 Voltage Regulator EEBEIC 1
19 0011183 Power Board CHEIRER 1
20 00111982 Knee Switch, Complete Set R 2 1w 5F(#8) 1
21 0092232 Knee Switch Holder B v FERMAR |
22 0011189 Knee Switch BEZA wF 1
23 300031 Washer Tvip 4
24 300033 Spring Washer A7V T Iy iw 2
25 100038 Wing Nut Fautrvhk 2
26 0035722 Cord Bushing A—RkRTv oz 1
27 2151012 Tension Disc Eyelet Support FEEFIR 1
28 110106 Screw({M4-0.7 x 8) IRy 2
29 004265 Tension Post(Short) TR 2

AZF8000G



28

SC10 DEVICE

AZFB000G



& SC10 DEVICE SCI0%E 28

RefNo Parts No. Description m 4 Amt.Req
1 2151067 Lint Removal Pipe EENRTT 1
2 2151066 Pipe Clamp A TEEI R 2
3 110094 Screw(M4-0.7 X 6) it 4 2
4 2151059 Blowing Hole Screen W 2 iR 1
5 2151057 Wind Guide Plate{Front) BEAIRE) 1
6 110001 Screw(M4-0.7 x 5.4) TRy 2
7 2151058 Air Deflector ARER 1

AZF8000G



29

EXTRA PARTS(1) for Small Type Presser Foot{Z\BU#f 1)

AZF8003G-03, 04, 05

AZF8020G-X4, X5

14-1
14-2

AZF8000G



€ EXTRA PARTS(1)

Rk #Bam (1)

29

RefNo Parts No. Description m A Amt. Req
1-1 2127250 Presser Foot, C. Set(03) HIA) i
1-2 2127251 Presser Foot, C. Set(04) T (38) ]
1-3 2127252 Presser Foot, C. Set(05) I H) 1
2 2127291 Presser Foot Hinge HIexy 1
3 004351 Screw(9/64-40 X 7} Exy 1
4 2127290 Presser Foot Spring HITIx 1
5 003637 Screw(1/8-44 X 2.5} =47 1
6-1 2127270 Presser Foot{Lower){O3) HWI(T) 1
6-2 2127271 Presser Foot(Lower){04) BI(T) 1
6-3 2127272 Presser Foot{Lower){O5} I 1
7 0026140 Presser Foot Hinge Pin HIkyVy 1
8 0026142 Presser Foot Chain Shield 2RI i
9 004237 Screw(3/32-56 x 2.6) kXY 1

10 2129094 Top Feed Dog &Y 1
11-1 2127253 Presser Foot, C. Set{Y5) I (#) 1
11-2 2127254 Presser Foot, C. Set(Y6) BT (FR) 1
12-1 2127273 Presser Foot{Lower)(Y5) BI(TF) 1
12-2 2127274 Presser Foot{Lower)(Y6) HI(H) 1
13 2129095 Top Feed Dog LaEl 1
14-1 2127255 Presser Foot, C. Set{X4) IEI(GA) 1
14-2 2127256 Presser Foor, C, Set{X5) RT () 1
15-1 2127275 Presser Foot(Lower)(X4) BI(T) 1
15-2 2127276 Presser Foot(Lower)(X5) HI(T) 1

AZF8000G



30

EXTRA PARTS(2)

AZF80256-Y5-10 for Inserting Reinforce Tape (RE>F—FfF1F)

AZF8003G-10, AZF8020G-10(P=1. 25) AZF8003G-10, AZF8020G-10(P=1.25)
Tor Angle Type (i £ 2P for Flat Type ((EX ZH)

AZFBDOOOG



€ EXTRA PARTS(2)

RefNo Parts No.

FESm(2)

30

Description m A Amt.Req
1 0026367 Presser Foot, C. Set(Y5) HIEE) 1
2 0026139 Presser Foot Hinge Ity 1
3 004351 Screw(9/64-40 X 7) IRy 1
4 0026141 Presser Fool Spring IR 1
5 003637 Screw(1/8-44 X 25) il 287 1
6 0026365 Presser Foot(Lower)(Y5) BIT) 1
7 0026140 Presser Foot Hinge Pin BIbvyEy 1
8 0026142 Presser Fool Chain Shield ZERET 1
9 004237 Screw(3/32-56 X 2.6) kxR 1
10 0026366 Presser Foot Tape Guide BIFr—7HA1F 1
11 004237 Screw(3/32-56 X 2.6) 1287 2
12 0026364 Adjusting Tape Guide FT=7HREHIR 1
13 2129081 Top Feed Dog £ 1
14 2127258 Presser Foot, C. Set(Y5) BRI 1
15 2127291 Presser Foot Hinge BHrewy 1
16 2127290 Presser Foot Spring IR 1
17 2127257 Presser Foot(Lower)(Y5) WI(T) 1
18 2129095 Top Feed Dog Lixl) ]
19 2129077 Top Feed Dog{P=1.25) LixU 1
20 2129079 Top Feed Dog{P=1.25) Lkl 1

AZFB000G



31

Semi—submerged Only
24

26

EXTRA PARTS

L

AZF8000G




MICELLANEOUS SUPPORTING BOARD
|

BT R F

31

RefNo Parts No. Description m % Amt.Req
1 2150212 Belt Cover AN kA= 1
2 110015 Screw(M4-0.7 X 25} IR 2
3 2150213 Suppiementary Belt Cover ~J BB IR 1
4 110013 Screw(M4-0.7 x 8) =2 2
5 2100339 Supporting Board TR 1
6 000070 Hanging Nut mUFy 4
7 009861 Hanging Bolt(Semi-submerged only) FY AL M EEEO&) 4
8 2101450 Spacer{15mm) RTRAN—Y 4
9 2101451 Spacer(bmm}(See the below) RTRAR—H (TSR 4

10 00200864 Supporting Board Rubber Cushion RTRT LEE 8
11 000162 Washer(Semi-submerged) 7w (3 R) 4
11 000162 Washer(Full-submerged) 7w ise (k) 20
12 000016 Nut{Semi-submerged) F v () 8
12 000016 Nut{Full-submerged) F v M) 20
13 2100375 Chute(Upper) Support ¥ 2 — b (b)ENfdiR 1
14 Q05624 Screw{M4-0.7 X 10} i 4
15 2100337 Chute(Uppen Ya—hk(E) 1
16 2100338 Chute{l.ower) ¥a—k(F) i
17 009864 Hanging Bolt{Full-submerged only) w YR METR DM 4
18 009871 Bolt{Full-submerged only} AL SRR 4
19 0020057 Supporting Board Connector(Full-submerged only)Z 7 iR E TR (2D H) 2
20 0020045 Supporting Board Sleeve(Full-submerged only) 3278 X U — 7 (LD &) 2
21 2100336 Supplementary Chute Cover T~ @R ST )R- 1
22 000538 Washer iy 1
23 140011 Wing Bolt{M4-0.7 X 6) Fa ORIk 1
24 2100374 Chip Receiver{Semi-submerged only) BIEZ 70 H) 1
25 350007 Wood Screw(¢ 35 % 16) p N 2
26 0020078 Idler, C. Set{for Left Footing Pedal) F14 R Z(G8) 1
27 0020077 Idler Support 7 R ZEfHR 1
28 009992 Screw(M4-0.7 x 1Q) Exy 2
29 0020076 Idler e 1
30 009995 Screw(M3-05 x 5) =87 2
31 2160018 & Timming Gauge A2y~ 1

Note : Not necessary when the thickness of Table is 45mm.
() F— 7N DEZ45mm? & ¥IZFE,

AZF8000G



32

-1

19—

1-2

e

AZFBO00G



THREAD STAND

2+
<t
oy

w
™

RefNo Parts No. Description B A Amt.Req
1-1 9620693 Thread Stand, C. Set(3 Spools Type) HRIEBFE) (3 A#E) 1
1-2 9620694 Thread Stand, C. Set(4 Spools Type) HRIAGE) (4 &%) 1
2 9620631 Column Cap AZbhFvr v 1
3 9620670 Column Pipe(Upper) AT LI F{L) 1
4 9620689 Thread Guide Holder{Large) A1 RRILSF(K) 1
5 911002 Screw(M4-0.7 x 20) 1ER3 1
6 911001 Screw(M4-0.7 X 12) it 87 3
7 910001 Nut Fwhk 4
8 9620673 Column Pipe Connector 7 LI 7HF 1
9 911006 Screw(M5-08 X 13) =3 2

10 910000 Nut Fwhk 5(6})
11 9620675 Column Pipe(Lower) A LI Z(TF) 1
12 - 930052 Washer Twiie 1
13 930053 Spring Washer A7V T Iy v 1
14 910003 Nut(M16-1.5) Fv 1
15 9620702 Thread Hanger({2 Spoocls Type) ALy RAHE2FHA) 4
16 9620703 Thread Hanger(3 Spools Type) ALy R HBARRA 2
17 9620700 Thread Eyelet A Lwk 3(4)
18 9620688 Thread Hanger Holder ZlLw RAHEY 2(4)
19 811060 Screw(MB-1 X 15) xR 2(4)
20 9620691 Thread Guide Arm A1 RF—5 1
21 9620690 Thread Guide Holder{Small) HA KRS (N 1
22 9620663 Thread Guide(3 Spools Type) ALy BAA REBERA) 1
23 9620678 Spool Cushion AF—=NTwirg 34
24 9620679 Spool Pin A 7=l 3{4)
25 9620680 Spool Mat A==k 3(4)
26 9620681 Spool Seat Disc Zom 34
27 930055 Spring Washer ATV T Ty vy 3(4)
28 9620665 Thread Guide(5 Spools Type) i

ALy RAA R(5ERR)

AZFBLOOOG



33

WARNING LABEL EEH X)L

LABEL Parts No. Description
w7 A LAl
)
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needie,
cleaning etc, switch off main switch.
B {ESTIIDET D..
FFREREOUIT o amm n
~ 390143 | BIEFESAIL
BRERET I L, ’
BREV>THS, &
L REORHODEEER,
RIFPRBEID L,
EETEE] COn/ - ERTALER
ERAL yFetofk,
ADANGER | 5354 7 mitac b
- = o DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 200144 HIGH-VOLTAGE
turn off power e s
supply and wait ﬁg%JIE?’\_Jb
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145 ‘
FT—ASR)L
ROTATING-DIRECTION
| SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERA AR TN
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
SAUTTON THEESNL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPFING MOTOR AND
300148 | SOLENOID

SAREETNIL




LIST of MAIN SPARE PARTS
(EE&SmY A K)



AZF8000G class LIST of MAIN SPARE PARTS(ZEHE Y Z 1)

Main Parts|Needle Presser Presser Presser Presser
Clamp Foot, Foot. Foot Foot
C. Set Hinge Spring (Lower)

Models &1k A () i HIAR BI(F)
AZF8020G-Y5-10(/K2) 2169102 2127240 2127003 2127000 2127260
AZF8020G-Y6-10(/K2) " 2127241 " n 2127261
AZF8000G-04(CH20) 2169102 2127099 2127004 2127001 2127069
AZF8003G-04-10(K2) 2169102 2127245 2127003 2127000 2127265
AZF8003G-04-10/B3 H " " " "

AZF8020G—X4-10/B3 2169101 2127247 2127003 2127000 2127267
AZF8025G-Y5-10 2169102 2127230 2127003 2127000 2127280
AZF8025G~Y6-10 ’” 2127231 " " 2127281
AZF8025G—X4-10 2169101 2127232 " " 2127282
AZF8026G-Y5 2169102 2127088 2127003 2127000 2127058
AZF8026G-Y5-10 " 2167005 " "o 2167026
AZF8026G-Y6 1" 2127089 " " 2127059




Stitch Differential Main Auxiliary Top Upper Lower
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
$HE FEEY k) MY 3% Fr—8 | T3
2108004 2109005 2109006 2109067 2129078 2129300 2109347
2108005 2109009 " " " " "
2108000 2109000 2109001 2109067 2129012 2129300 2109347
2108003 2103005 21039006 2109067 2129078 2129300 2109347
2108008 2109010 2108011 " ' " " "
2108013 2109015 2109016 2109067 2129078 2129300 2109347
2108004 2109005 2109006 2109067 2129080 2129300 2109347
2108005 2109009 n " " " ”"
2108006 2109005 i " " " "
2108020 2109005 2109006 2109067 2129009 2129300 2109347
i i no w 2129078 o n
2108021 2109009 i " 2129009 " "




35

INDEX
AZF8000G _ Page =1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weichtig)
000002 25 39 000600 23 7 003837 8 39
Q00009 23 8 000613 25 14 003837 10 12
000010 2 6 000621 25 12 003637 11 22
0C0010 25 50 000623 23 23 003637 17 14
000012 25 40 000629 12 26 003637 18 b
000014 4 44 000644 1 5 003637 12 8
000014 12 35 000644 4 25 003637 20 26
000014 25 38 000653 4 30 003637 21 26
000016 31 12 000663 11 12 003637 24 6
000016 31 12 000665 11 2 003637 24 21
000035 6 26 000665 17 9 003637 26 11
000070 31 6 000669 14 6 003637 29 5
000162 31 11 000669 23 6 003637 30 b
000162 31 11 000687 10 48 003638 20 20
Q00172 17 34 000688 7 27 003638 21 20
Qoo172 20 & 000890 14 34 003638 25 29
000172 21 6 000726 1 36
000177 4 9 000750 9 11 0c4097 8 45
000178 4 7 000755 10 .20 004106 10 7
0002830 11 26 000755 22 b 004106 17 45
000306 25 16 0007792 12 31 004131 22 10
000322 4 26 004139 22 11
000322 25 31 001049 25 27 004150 17 33
000334 17 35 001123 1 4 004150 20 7
000334 20 8 001123 2 36 004150 21 7
000334 21 8 001175 25 10 004205 24 7
000334 23 19 001196 17 43 004236 22 14
000334 25 52 001202 26 10 004236 26 4
000335 26 7 _ 001203 2 21 004237 8 43
- Q00361 24 10 001225 17 42 004237 18 9
000393 6 45 001227 20 14 004237 19 12
000419 16 30 001227 21 14 004237 20 30
000444 2 9 001326 25 32 004237 21 30
000456 16 41 001331 17 37 004237 22 7
000487 8 14 001331 20 15 004237 24 25
000526 5 23 001331 20 34 ' 004237 26 24
000528 14 38 001331 20 39 004237 22 9
000533 10 8 001331 21 15 004237 30 9
000533 17 27 001331 21 34 004237 30 11
000533 2b 9 001331 21 39 004265 27 29
000535 24 11 001333 25 16 004351 8 37
000538 11 8 001613 26 27 004351 11 25
000538 31 22 001892 22 29 004351 17 12
Q005R0 25 48 004351 18 3
000554 11 15 003636 5 22 004351 19 G
000561 14 39 003637 1 10 004351 20 24
000567 6 48 003637 2 23 004351 21 24
000567 16 @ 003637 6 23 004351 24 19



INDEX

AZF8000G Page =2

Parts No. PegaNo. Ref.ho. Weight(g) Parts No. PagelNo. Ref.Ne. Weight(q) Parts No. PageNo. RefNo. Weight(g)

004351 29 3 009604 9 9 0020350 14 44
004351 30 3 009624 17 31 0020401 15 18
004353 256 6 009747 10 62 0020491 17 2
004353 27 4 009814 23 31 0020496 7 13
004358 25 25 009861 31 7 0020538 14 36
004404 22 8 009864 31 17 0020538 16 44
004406 25 35 009871 31 18 0020538 25 b5I
004440 26 33 009931 25 47
009860 23 5 0021450 22 30
005000 25 18 009892 31 28 0021451 22 26
005000 26 22 009995 31 30 00214b6 22 28
005036 17 26 0021457 22 27
005036 20 11 0010052 23 22
005036 21 11 0010112 23 24 0022215 4 46
005036 26 5 0010263 23 11 0022435 17 40
005038 25 42 0010290 23 25 0022435 20 12
005040 23 15 0010310 23 26 0022435 21 12
005049 11 14 0022436 17 41
005075 1 30 0011180 27 16 0022436 20 13
005345 6 31 ooi118z2 27 17 0022436 21 13
005505 23 20 0011183 27 18 0022443 17 47
005512 27 8 0011189 27 22 0022444 17 49
005550 9 30 0011180 25 18 0022445 17 32
005550 10 3 0011191 25 36 0022446 17 36
005550 25 20 0011182 27 20 0022447 17 38
005585 25 26 0011708 27 14 0022447 20 9
005587 27 7 0011943 27 13-1 0022447 21 9
005588 25 44 0011944 2713-2 0022448 17 39
005588 26 14 0011945 2713-3 0022448 20 10
005589 25 11 0011946 27134 0022448 21 10
005591 26 30 0Cil1g74 27 18 0022963 20 19
005624 31 14 oo11e87 23 30 0022963 21 19
0022981 20 17
006035 4 24 0020004 1 15 0022981 21 17
006444 17 48 0020005 1 16 0022982 20 21
006816 1 22 0020016 2 22 0022982 21 21
006820 26 8 0020045 31 20
006861 16 29 0020051 3 27 0023169 24 b
006905 23 10 0020057 31 19 0023182 24 9-1
006905 27 15 0020064 31 10 0023184 24 4
0020076 31 29 0023234 10 16
007006 17 28 0020077 31 27 0023473 15 26
007606 25 37 0020078 31. 26 0023700 25 46
007609 26 19 0020118 4 6 0023703 26 32
007619 17 46 0020137 1 29 0023705 26 18
007623 22 21 0020218 3 26 0023707 26 17
0020271 8 44 0023708 26 20
009150 25 2 0020350 11 16 0023709 26 23



INDEX

Parts No. PagaNo. RefNo. Weight(g) Parts No. PageMo. Ref.No. Weight(g) Parts No. PageNo, Ref.No. Weight(g)
0023710 26 25 0026140 20 28 0026366 19 11
0023711 25 24 0026140 24 23 0026366 30 10
Q023712 25 43 0026140 29 7 0026367 30 1
0023713 25 45b 0026140 30 7 0026413 9 22
0023714 25 1 0026141 30 4 0026418 10 38
0023715 25h 7 0026142 8 42 0026427 11 18
0023717 256 30 0026142 18 a 0028428 11 20
0023718 25 41 0026142 19 13 0028429 11 24
0023720 27 5 0026142 20 29 0026430 11 1@
0023722 25 34 0026142 21 29 0026431 11 28
0023723 25 28 0026142 24 24 0026434 11 17
0023724 26 16 0026142 29 8 0026438 11 21
0023725 25 13 0026142 30 8 0026470 25 17
0023726 25 3 0026198 2033-1
0023734 27 3 0026192 2033-5 0030748 16 27
0023737 26 21 0026192 2133-5
0023739 26 2-2 0026225 2033-2 0031111 4 8
0023740 26 1-2 0026225 2133-2 0031831 16 9
0023741 26 3-2 0026226 2033-6
0023744 26 & 0026226 2133-6 0032604 6 34
0023747 26 15 0026227 2033-4 0032646 9 8
0023750 25 4 0026227 2133-4 0032879 1 23
0023756 26 26 0026228 2033-8 0032919 7 24
0023763 25 5 0026228 2133-8 0032952 4 12
0023767 26 34 0026236 2033-7 0032962 4 11
0023768 26 35 0026236 2133-7 C032971 4 13
0023769 25 8 0026237 2033-3
0023779 25 49 0026237 21333 0033024 3 14

0026238 20 35 0033024 9 25
0024083 4 4 0026238 21 35 0033104 9 29
0024084 4 3 0026239 20 1 0033104 10 2
0024095 2 25 Q026239 2] 1 0033627 1 24
0024130 19 1 Qoo2B240 20 5 0033711 - 24 9-2
0024156 4 14 0026240 21 5 0033935 23 18
0024157 4 5 Q026241 20 4 0033936 23 17
0024302 10 22 0026241 21 4 0033937 23 16
0024308 24 8 0026242 20 2 0033938 23 14
0024446 2 20 0026242 21 2 0033939 23 2

0026243 20 3 0033940 23 27
0026075 10 9 0026243 21 3
0026081 9 21 0026246 20 36 0034293 14 49
0026081 10 11 0026246 21 36 0034867 17 25
0026029 9 23 0026250 20 38
0026139 30 2 0026250 21 38 £035722 27 26
0026140 8 41 0026251 20 37
0026140 17 16 0026251 21 37 0036111 25 21
0026140 18 7 0026364 30 12 0036132 25 22
0026140 12 10 0026365 30 6 0036161 26 9



INDEX

AZF8000G Page =4
Parts No. PageMo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weighf(g) Parts No. PageNe. Ref.No. Weight(g)
0036905 24 14 110004 15 3 110045 2 42
110006 6 18 110045 16 32
0060248 25 &8 110008 8 8 110046 7 26
0060297 17 51 110009 4 36 110047 17 50
0060297 18 11 110009 6 27 110047 20 16
00602987 24 31 110009 11 6 110047 21 16
110009 12 12 110048 3 3
0063612 25 33 110009 13 14 110050 10 34
110009 20 18 110053 16 45
0068202 14 29 110009 21 18 110054 2 32
0068206 11 23 110009 24 15 110062 7 15
0068517 3 15 110011 6 33 110064 3 19
110012 T 12 110064 11 29
0080503 16 26 110012 2 11 110064 15 2
110012 3 9 110065 8 22
0081848 24 16 110012 7 18 110065 25 53
110012 10 43 110068 22 23
0092232 27 21 110012 19 2 110070 15 24
110013 1 33 110071 12 17
0093303 4 37 110013 2 2 110073 4 29
0093303 5 42 110013 2 3 110076 2 8
00923323 10 1 110013 3 7 110094 28 3
0023864 7 16 110013 4 2 110106 2 15
| 110013 4 20 110106 27 28
0094491 25 23 110013 6 46
110013 11 3 120007 9 2
0095027 14 8 110013 27 2 120006 6 ¥
110013 31 4 120006 7 ©
100000 14 40 110015 31 2 120006 9 7
100001 1T 13 110016 1 18 120006 12 5
100001 8 23 110016 14 43 120006 13 5
100001 10 b5 110017 14 45 120006 - 14 2
100001 11 13 110023 8 48 120010 8 17
100002 14 5 110026 4 45 120011 9 27
100022 T 1 110026 15 33 120013 2 15
100038 27 25 110037 1 14 120013 10 6
100073 8 2 110033 14 26 120013 12 32
100074 10 52 110035 4 40 120017 1 28
110035 7 12 120017 g8 20
110001 4 22 110035 10 45 120017 8 29
110001 6 29 110035 11 9 120049 3] 2
110001 7 21 110036 5 13 120049 7 2
110001 28 15 110036 13 17 120049 12 2
110002 6 36 110038 17 8 120049 13 2
110002 10 24 110042 22 32 120049 16 4
110002 12 36 110044 24 12
110003 2 28 110045 1 6 130001 12 16

110004 10 47 110045 34 130002 15 15

A%



- INDEX

AZF8000G Page =5
Parts No. PageMe. Ref.No. Weight(g) Parts No. PageMNe. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
130003 3 25 180014 13 18 330000 3 17
130003 15 36 330008 3 16
120001 14 41 330008 9 12
140000 14 17 120015 2 13 330009 e 4
140001 14 11 120016 4 10
140002 13 12 190039 11 10 340050 8 6
140003 6 13 190081 10 53
140004 12 21 120088 @ 8 1 350007 31 25
140011 31 23
140012 17 b 210009 12 30 3920165 2 17
140014 7 30 390166 2 18
140032 10 56 270001 22 25 3920170 2 16
150004 3 10 280000 25 54 910000 32 10
910001 32 7
160001 1 8 300000 14 4 910003 32 14
160001 5 4 300004 1 27
160001 8 34 300008 6 12 911001 32 6
160001 g9 19 300008 12 20 911002 32 5
160001 12 10 300008 13 11 911006 32 9
160001 14 33 300031 27 23 9110860 32 19
160001 156 12 300033 27 24
160001 16 3 300043 1 34 930052 32 12
160001 25 56 300106 13 18 930053 32 13
160002 6 4 930055 32 27
160002 7 4 310001 6 42
160002 12 23 310005 6 40 1090133 23 21
160003 6 8 310017 22 4
160003 7 8 3100486 g 33 1094011 23 3
160003 13 8 310046 10 37
160003 15 29 310047 10 15 1096000 23 12
1860007 5 2 310054 10 31 1096004 23 28
160007 8 26 3710065 12 28 1096005 23 29
160007 9 5 3710068 10 21
160007 14 21 310069 10 19 1097000 23 4
160007 15 10 310073 16 20 1097001 23 9
160016 6 19 310081 16 48
160027 5 14 310089 6 16 1200006 27 ]
310089 12 24 1200095 27 11
170032 2 b5 310090 16 42 1200182 26 12
170041 10 58 310105 4 18
170045 8 11 310109 5 25 1298000 23 13
170047 8 15
170048 10 59 320008 6 47 2020048 11 27
170049 4 34 320008 16 11
320009 16 23 2049401 T 35
180002 15 23 320012 16 49

180003 15 28 2100006 1 1



AZF8000G

Parts No. PageNo. Ref.No. Weightlg)

Parts No. PageNo. RefNo. Weight(g)

INDEX

Parts No.

Page =6

PageNo. Ref.No. Weight(g)

2100009
2100011

2100012
2100014
2100024
2100032
2100037
2100047
2100050
2100052
2100053
2100088
2100088
2100098
2100111

2100117
2100136
2100137
2100138
2100144
2100145
2100152
2100160
2100161

2100161

2100161

2100162
2100164
2100165
2100166
2100167
2100168
2100173
2100174
2100176
2100197
2100199
2100211

2100215
2100219
2100227
2100229
2100241

2100242
2100243
2100244
2100248
2100249

WVDOANNANANANANNULBNNNANNNTOOOHNOOO T,

22
-
9
3

24

43

21
4

17

19

17
3
3

34

12

19

11
-

14
3

32

2100251

2100252
2100253
2100256
2100257
2100252
2100262
2100263
2100264
2100266
2100267
2100269
2100271

2100272
2100275
2100276
2100277
2100278
2100279
2100280
2100281

2100283
2100284
2100288
2100289
2100318
2100336
2100337
2100338
2100339
2100349
2100353
2100354
2100363
2100369
2100374
2100375
2100385
2100502
2100518
2100533
2100534
2100535
2100536
2100538
2100580
2100602
2100642

14 3
14 28
14 30
14 35
14 46
14 48
14 31
14 37
14 47
14 12
14 32
14 27
14 42
5 29
15 21
15 22
15 19
15 20
15 27
15 16
15 14
15 13
15 17
14 20
15 25
3 8
31 21
31 15
31 16
31 5
17 6
17 7
17 4
16 2
16 14
31 24
31 13
17 1

(0]
N
0o

GG oON O

2100642
2100671

2100672
2100673
2100674
2100854
2100856
2100861

2100864
2100865
2100866
2100867
2100868
2100869
2100870
2100872
2100873

- 2100874

2100875
2100892
2100895
2100896
2100900
2100902
2100803
2100218
2100926
2100927
2100928
2100929
2100935
2100946
2100957
2100958
2100961

2101011

2101020
2101021

2101022
2101026
2101027
2101038
2101050
2101059
2101089
2101124
2101133

6
14
14
14
14
12

2

3

1
15
15
15
15
15
15

5

3

3

i
12
16
16
12
13
12

3
16
16
16
16
16

6
16
16

3

22
17
17
17
17
17
25
24
22
12
27
24

20
22
23
24
25
33

24
30
29
44
24
23
57
13
31
19
12



INDEX

AZF8000G Page =7
Parts No. PageMNo. RefNo. Weight(g) Parts No. PageNo. RefNo. Weightig) Parts No, PageNo. Ref-No. Weightig)
2101134 24 3 2111065 22 9 2120072 5 43
2101380 26 2-1 2111056 22 13 2120073 5 41
2101391 26 1-1 2111057 22 15 2120074 5 38
2101383 26 3-1 2111058 22 22 2120075 5 39
2101384 26 28 2111058 22 12 2120076 5 17
2101395 26 29 2111060 22 19 2120082 g 18
2101435 17 3 2111061 22 17 2120083 9 24
2101450 31 8 2111062 22 16 2120093 10 26
2101451 31 9 2111066 22 18 2120085 10 29
2111067 22 20 2120088 2 41
2108000 17 20 2120112 10 30
2108003 18 10 2120002 9 13 2120130 10 25
2108004 8 30-1 2120003 9 14 2120131 10 17
2108005 630-2 2120004 g 16 2120132 10 33
2108006 19 17 2120005 g 17 2120136 10 41
2108008 24 26 2120006 g9 26 2120138 2 39
2108013 24 32 2120007 9 20 2120132 2 40
2108020 2032-1 2120008 g 28 2120141 2 37
2108020 2132-1 2120008 9 32 2120570 10 40
2108021 2032-2 2120014 10 35 2120571 10 42
2108021 2132-2 2120015 10 39 2120572 10 36
2120017 10 32 2120588 3 2
2108000 17 21 2120018 10 18
2108001 17 22 2120019 10 14 2121000 22 2
2109005 1530-1 2120020 1 4 2121001 22 6
2109006 15 31 2120021 10 b 2121021 27 6
2109008 1530-2 2120022 10 10 :
2102010 24 27 2120023 10 13 2127000 8 38
2109011 24 28 2120026 5 8 2127000 18 4
2108015 24 33 2120027 9 1 2127000 19 7
2109016 24 34 2120028 9 3 2127000 20 25
2109067 156 32 2120022 9 6 2127000 21 25
2109200 6 35 2120030 5 37 2127000 24 20
2109201 13 16 2120031 9 10 2127001 17 13
2109347 13 15 2120032 9 3] 2127003 8 36
2109207 24 1 2120033 11 5 2127003 18 2
2109932 23 1 2120034 11 7 2127003 19 5
2120035 11 1 2127003 20 23
2110026 3 5] 2120036 11 4 2127003 21 23
2110027 3 5 2120037 10 50 2127003 24 18
2110181 5 3 2120038 10 5] 2127004 17 11
2110183 5 6 2120045 8 28 2127058 2027-1
2110184 5 5 2120053 2 38 2127059 2027-2
2110252 6 1 2120055 2 3b 2127069 17 15
2110327 25 bbb 2120062 2 33 2127088 2022-1
2120063 3 1 2127089 2022-2
2111011 27 10 2120067 10 23 2127099 17 10
2111051 22 3 2120071 5 40 2127230 19 4-1



INDEX

AZF8000G Page =8

Farts No. PageNo. Ref.No. Weightig) Parts No. PageMo. RefNo. Weight(g) Parts No. PageMe. Rei.No. Weight(g)

2127231 19 4-2 2129420 2 29 2150079 12 37
2127232 19 14 2150080 12 25
2127240 835-1 2150015 1 11 2150084 12 14
2127241 835-2 2150017 3 18 2150086 12 13
2127245 18 1 2150018 2 4 2150091 12 18
2127245 24 17 2150019 7 20 2150096 5 8
2127247 24 29 2150020 7 17 2150100 5 11
2127250 29 1-1 2150021 7 23 2150102 16 28
2127251 29 1-2 2150022 3 12 2150111 4 31
2127252 29 1-3 2150023 2 10 2150112 4 32
2127253  2911-1 2150024 2 12 2150114 4 27
2127254 2911-2 2150025 2 14 2150115 4 23
2127255 2914-1 2150026 1 18 2150116 4 15
2127256 2914-2 2150027 4 35 2150117 12 34
2127257 30 17 2150030 4 16 2150118 13 13
2127258 30 14 2150031 4 17 2150119 4 39
2127260 840-1 2150032 4 19 2150120 4 42
2127261 840-2 2150035 6 37 2150121 4 43
2127265 18 6 2150038 5 10 2150123 4 41
2127265 24 22 2150039 5 16 2150124 4 21
2127267 24 30 2150040 5 24 2150125 2 7
2127270 29 6-1 2150041 5 26 2150130 12 11
2127271 29 6-2 2150042 5 32 2150132 4 33
2127272 29 6-3 2150043 5 18 2150139 8 24
2127273  2912-1 2150044 5 30 2150142 8 16
2127274 2912-2 2150045 5 31 2150145 8 4
2127275 2915-1 2150046 5 27 2150150 6 49
2127276 2915-2 2150047 5 28 2150154 8 13
2127280 19 9-1 2150048 5 21 2150201 i6 7
2127281 19 9-2 2150049 5 20 2150202 16 21
2127282 19 15 2150050 5 35 2150206 16 10
2127290 292 4 2150052 6 9 2150207 16 22
2127290 30 16 21500563 6 10 21560210 1 2
2127291 29 2 21500567 6 24 2150211 17 18
2127291 30 15 2150058 6 25 2150212 31 1
2150059 6 17 2150213 31 3
2129008 20 31 2150060 7 9 2150214 5 1
2128012 17 52 2150063 15 9 2150709 8 3
2129076 17 53 2150064 14 1 2150710 16 24
2129077 30 19 2150065 14 18 2150713 16 25
2128078 10 49 2150066 14 19
2128079 30 20 2150067 15 34 2151000 22 33
2128080 19 3 21500692 3 22 2151012 27 27
2122081 30 13 2150062 5 33 2151013 27 9
2129094 29 10 21500/0 12 6 2151054 1 21
2129095 29 13 2150075 12 8 2151055 2 26
2129085 30 18 2150075 14 7 2151056 1 32
2129300 12 29 2150076 13 4 2151057 28 b5



INDEX |
AZF8000G - Page =9

Pairts No. PageMo. RefNo. Weight(g) Parts No. PageNo. RefNo. Welght(g) Parts No. PageMo. Ref.No. Weight(g)

2151058 28 7 3100370 16 8
2151059 28 4 3100371 16 13
2151066 28 2

2151067 28 1 9620631 32 2

9620663 32 22

2160014 2 1 0620665 32 28
2160015 10 44 9620670 32 3
2160016 10 46 9620673 32 8
2160018 31 31 9620675 32 11
2160018 4 28 + 9620678 32 23
2160026 10 60 9620679 32 24
2160027 10 61 9620680 32 25
2160028 10 54 9620681 32 26 .
2160029 8 30 9620688 32 18
- 2160030 8 32 9620689 32 4
2160031 8 31 9620690 32 21
2160032 8 25 9620691 32 20
2160033 8 21 9620693 32 1-1
2160035 16 36 9620694 32 1-2
2160040 16 37 9620700 32 17
2160045 16 46 9620702 32 15
2160046 16 47 9620703 32 16
2160050 12 4

2160051 12 7

2160055 8 9

2160056 10 57
2160057 8 7

2160058 8 10
2160059 8 46
2160063 8 47
2160122 4 1

2167005  2122-1
2167006  2122-2
2167026 21 27-1
2167030 2127-2

2169101 19 16
2169102 6 21
2169900 22 1

3100060 16 31
3100061 16 33
3100104 8 27
3100131 5 7
3100328 16 35
3100345 16 34
3100370 6 38



INDEX
- AZF8000G Page =10

Parts No. PageMNo. Ref.No. Weight(g) Parts No. PageMo. RefNo. Weightig) Parts No. PageNc. Ref.No. Weight(g)




yjamato

PINSYUBERTEH
YAMATO SEWING MACHINE MFG. O, LTD.

P/N 9710063(P)
No. 2 Edited in 2003.10

WEFRO0NG) Printed in Japan 2003.10.3H®



	Contents
	î!
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   «Ðü¢Â(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   «Ðü¢Â(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   «Ðü¢Â(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   øS¢Â
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   ;øÊsÖÃ·å¢Â
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   ÝÒ_Ë
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   á¹_Ë
	[P8]   PRESSER FOOT MECHANISM
	[P8]   ¼¨_Ë
	[P9]   TOP FEED MECHANISM(1)
	[P9]   
�ê_Ë(1)
	[P10] TOP FEED MECHANISM(2)
	[P10] 
�ê_Ë(2)
	[P11] TOP FEED MECHANISM(3)
	[P11] 
�ê_Ë(3)
	[P12] UPPER LOOPER DRIVING MECHANISM
	[P12] 
ëüÑ_Ë
	[P13] LOWER LOOPER DRIVING MECHANISM
	[P13] �ëüÑ_Ë
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] M�ê¿À_Ë
	[P15] FEED DRIVING MECHANISM
	[P15] �ê_Ë
	[P16] LUBRACATING MECHANISM
	[P16] f¹_Ë
	ﬁEXCLUSIVE PARTS/µÖâÇë�(èÁ
	[P17] EXCLUSIVE PARTS of UPPER KNIFE(Angled Type), AZF8000G
	[P18] AZF8003G-10
	[P19] AZF8025G-10
	[P20] AZF8026G
	[P21] AZF8026G-10

	ﬁDEVICE/Ån
	[P22] K2 DEVICE
	[P23] C DEVICE
	[P24] B3 DEVICE
	[P25] CH20 DEVICE(1)
	[P26] CH20 DEVICE(2)
	[P27] CH20 DEVICE(3)
	[P28] SC10 DEVICE

	[P29] EXTRA PARTS(1) for Small Type Presser Foot(�‰¼¨)
	[P29] yèèÁ(1)�‰¼¨
	[P30] EXTRA PARTS(2)
	[P30] yèèÁ(2)
	[P31] MICELLANEOUS SUPPORTING BOATD
	[P31] ×±�¢Â
	[P32] THREAD STAND
	[P32] øËð
	[P33] WARNING LABEL
	[P33] fJéÙë
	[P34] LIST of MAIN SPARE PARTS
	[P34] ;†èÁê¹È
	[P35] INDEX
	[P35] "�

